—————— ——————— - - ———— =

Bafel . Vol

f mt-,‘—a‘ \ .‘-"_3 \
\ : Y y“ i._ "_.,. L‘ D
:;;,"-,_ :i"-'""‘ﬁ“}i :;J /I Y / : J

"WAR-DEPARTMENT TECHNICAL MANUAL

Nz - 107

GRADER, ROAD, TOWED-TYPE
LEANING-WHEEL
HAND-CONTROLLED
10-FT. MOLDBOARD, ADAMS
MODEL 104, WITH SCARIFIER

WAR DEPARTMENT . 6 MARCH 1944




WAR DEPARTMENT TECHNICAL MANUAL
TM 5-1036

GRADER, ROAD, TOWED-TYPE
LEANING-WHEEL
HAND-CONTROLLED
10-FT. MOLDBOARD, ADAMS
MODEL 104, WITH SCARIFIER

WAR DEPARTMENT . 6 MARCH 1944

United States Government Printing Office
Washington : 1947



WAR DEPARTMENT
Waghington 25, D. C., 6 MAR 44
TM 5-1036, GRADER, ROAD, TOWED-TYPE, LEANING-
WHEEL, HAND-CONTROLLED, 10-FT MOLDBOARD, ADAMS, MODEL 104,
WITH SCARIFIER, is published for the information and gui-
dance of all concerned.
A. G. 062.11 (26 APR 41)

By order of the Secretary of War:

G. C. MARSHALL,
Chief of Staff.

OFFICIAL:
J. A. ULIO,
Major General,
The Adjutant General.

DISTRIBUTION:
X (For Explanation of Symbol see M 21-6)




INDEX

Operation Section

Ball and Socket Connections, Adjustment of ...... winle Sisregy SAiae FlN N
Bank Sloping, Adjustments for ...........
Blade, Side Shift of on Circle Legs ..ovevevcnnnnn

Blade, Adjusting Pitch of .
Circle Adjustments of .........

Controls and Their Use
Cutting Ditches .........

R R A N T Y .

Cutting Banks and Bank Sloping ......... :

Cutting Shoulders, Wide Reach

R A

Ditch Cuts, Adjustment for ..............
Frame, Side Shift on Rear Axle ..........

General Inspection ......
Leaning Wheels, Use of ..

Lubricatlon ..ivesosvane S e

Putting Machine Into Service ............

Scarifier, Use of ..... i

sa e

Shipping, Suggestions for ...............

Specifications .....c0nue
Steerable Tongue, Use of
Storing, Suggestions for.

Surface Work, Spreading, etc...
Thrust Bearings in Gear Housings, Adjustment of

Use of Leaning Wheel Grader ......c....--.

Axle, Front .....cc00uunn
Axle, Rear .eviveescsnans
Blade Lift Springs ......

s s s m s
sa s e
sa s e s e

...... N T I R
...... R R R
..... R
A R I seaeee
ass s s s s e e a e “enen

I S TR e e e
R I A e
P I R
s e s s s amas R
sema e R

Maintenance Section

s ae s

Blade Lift Mechanism ........cciviivnennnnn

Blade Lateral Shift .....
[oh e e L P

Circle Reverse and Transfer Gears .......
Circle Reverse Control Rods .............
Circle Unlocking Rod ....ccevvvvvnecnnnnns

DEBWDAY siinissdinmes e

Frame, Side Shift on Rear Axle ....... -

Frame, Main ....ecceuuens

Leaning Wheel Control, Front ............

Leaning Wheel Control, Rear .

Moldboard &. . ceamessssis

Operator's Platform ........covvvuvnvnenn

Bearlflnr «ivivves o
Scarifier Control Rods ..
Tongue «.icocvaveavennnes

P R I I A S RO R I .
........ . v e
P IR R R R .
s e s s s e I A I R
s s s s naes RN .
R T S A R RN
I I T S AT R R R . .
......... .
P R
P R R R R R R T IR
R R R I AR v es e
P I I R R A e
R R
I e
R R I e e
..... P R R
I R I R A I R e
..... e s e

10

Page

Nos.

22-23
11-12

24-25

11-12
10

25
14-16

. 18-21

26
oL
26-28

13
26

s 2

22-23

=10
21-24

. 29-30

27-29
30-32
17-20

. 17-20
. 35-36

37
17-20

. 23-24
. 38-39

34-35
22-23

.« 17-20
. 39-40

11-16
36

. 2-6




Maintnenance Section (Continued)

Transmission Assembly for 3-in-1 Control ......iceeeeceenneccnns
Wheels, Front and Rear ........ e SRR s S b e %

Axle, Pronbt o i vt e Bt etummiie ik S s e e
AXTS, DBEBP ..y vvvree snninniianes st ww e sse e wiute okt S eI awis v wine 8
Blade LifE Springs i vai e iivieiiin et o aiwn viorst staier atere soivnivss siais ais
Blade Lift Mechanism ......... R atit el e N DR A e

Blade Latersl SHIfL: e avaeermnavsnnessese s adiinideaie o
Clrele <. oiiansaais s savs PSR e S S s nene
Circle Reverse and Transfer Gears ..........ccveueuvennnnns N
Circle Reverge Control ROAS . cevssesesesrenossinrasebiies tideis s
Circle Unlocking Rod ..ceiererennonnnnrererarscsasnsesasnsannnns
DIBWDET . oo oioiainin i o miwimsesmiivm a0 W 4 R 9 AR ses
Frame, Side Shift on Rear Axle .......... Selacaaier S Wi
Frame, Main ...ivoeaveq e e e N T
Leaning Wheel Control, Front ....cceevevenacnnnccncantenrcensnns
Leaning Wheel Control, ReAr ... ...cciticcricroessrsasinsinssssns
Moldboard . ivaas S e e e e R R e e
Numerical Index of Parts ...ccceevvcecnccrsncscscncnecrsncnnncns
Operator's Platform .......... I T e O e e
Bearifier c.oiciiiiviivis ire e s e e s e e e L e e e caaee
Scarifier Control ROdB ..c.cesrvsssesannsnsnsssssssssesanssssses
TONRUB :vssnevisussivish snn s msdisivssmusiisissiovine
T G
Transmission Assembly for 3-in-1 Control ...ccievevencerencscncs
Wheels, Front and REAT «.evsuveressvcescnnssosansnssosnssnonnine

Page

Nos.

33-34
25-26

8-10
26-27
35

. 32-34
36-37
20-21
22-23
40-41
40-41
18-19
30

42-43
39

28-29
24-25
46-50

12-17
40-41
2-7
45

38

3




INDEX
TO
OPERATOR'S
INSTRUCT IONS

GENERAL DESCRIPTION
--SPECIFICATIONS

OPERATING
ADJUSTMENTS

LUBRICATION
INSTRUCT I ONS

CARE AND ADJUSTMENT
OF GRADER

PUTTING MACHINE
INTO SERVICE

STORING AND SHIPPING
SUGGESTIONS

ol




ADAMS LEANING WHEEL GRADER NO. 10% WITH 10 FT. BLADE AND SCARIFIER

The No. 104 is a general grading machine ordinarily pulled by tractors of 40 to 50 drawbar H.P. It has
been carefully designed and built to give years of service. Only quality materials and workmanship have been
employed throughout. The suggestions and instructions outlined in this book have a direct and positive bear-
ing on the cost of operation and maintenance of the machine. The care with which these instructions are car-
ried out will determine the maintenance cost and success of operation.

23S

NOIL1d1420S30 TVY¥3INID - |




SEC. | - GENERAL DESCRIPTION

BRIEF SPECIFICATIONS

WE{GHT (APPROX.) = = = = = = = = = = — — = = = - - - - - - _ 8765 LBS.
DIMENSIONS

Length, overall - - - - - = = = = = = = — = — - - _ _ _ _ _ 30'-o"
Width, overall - — — - = = = = = = = & = = = & - o - - - - - grmom
Height, overall - - — — - — — — — — — - — = = - = - - - _ _ -
Wheelbase - - - - — = — — — - - — - - - - - - - - - - - _ _ 151 -5n

MOLDBOARD (BLADE)

Length - - - - - - - - - - - ¢ - = 0 - L - o - - - - -~ 10'-o"
Width (along arc) (includes cutting edge) - - — — — — - — — 21"
Thickness + = = — — = L% ¢ mle m D s o o mmmm e - o 9/16"
Cutting edge - - = = = = = = = = — — - - - - - - - - - - __ 6"x5/8"

BLADE RANGE OF ADJUSTMENT

Blade 1ift, above ground - - = = - = = = — - - - - - _ _ _ _ 1én

Reach outside line of wheels (with blade shifted) - - - — - 51110
Bank cutting max. angle of blade with horizontal (degrees) - 90
SCARIFIER

Scarifier teeth, mumber - - - - - - - - - - - - - _ _ _ _ _ 7
Scarifier teeth, size - = - - — « = _ - _ _ _ _ _ - - __ 3nx1nx234n

U T S R R T R R 37n




SEC. | - GENERAL DESCRIPTION

THE LEANING WHEEL GRADER AND ITS USE

The leaning wheel grader is a general grading machine usually
pulled by a crawler-type tractor and operated from the platform at the
rear from which all operating adjustments are made by means of hand
wheels, cranks, etc. It was designed primarily to build roads but it
can be used on any ground leveling job where the dirt does aot have to
be moved any great distance and where there is room for both tractor and
grader to maneuver. Typical of such jobs is the leveling of airports,
building sites, the cutting of drainage ditches, etc. The leaning wheel
grader is used also for mixing and laying out surfacing materials such
as gravel, stone, sand, etc. into which is mixed such stabilizing mater-
jals as tar, asphalt, road oils, cement, and calcium chloride.

Illust. 1

Since most leaning wheel graders are used most extensively on the
building of roads and maintaining road surfaces there is given in
Illust. 1 a cross section of a typical road and you should familiarize
yourself with the common terms applied to the various parts of a road.
No. 1 shown in Illust. 1 is the traveling surface of the road, commonly
called the crown. This traveling surface is usually covered, wherever
possible, with gravel, crushed stone, blacktop or concrete to make an
all-weather traveling surface. No. 2 represents the shoulder or that
portion of the road between the traveling surface and the inside ditch
slope. No. 3 represents the inside ditch slope and No. 4 the outside
slope, or bank slope. Of course these terms apply equally to both sides

of the road.

The sketch above is drawn to indicate a 20 ft. traveling surface,
8 ft. shoulders and 2 ft. ditches with 3 to 1 inside slopes and 2 %o 1
outside slopes. The depth of ditches should be determined by the drain-
age required where the road is to be built. The flatness or steepness
of the ditch slopes is determined frequently by the right-of-way avail-
able. Generally the flatter the ditch slopes, the better, provided they
do not reduce the crown and shoulder widths. Flat slopes are easier to
maintain and offer better going for a mower to cut down weeds. Also
they are less dangerous if a car runs off the road.

On the following pages are illustrations showing various types of
work done with a leaning wheel grader on a road job.



SEC. - GENERAL DESCRIPTION

Illust. 2 —— Ditching. A single machine in the early stages
of building side ditches for a new road. This machine is
ditching "right handed" —- that is, the ditching is being

done with the right hand end of. the blade as seen by the oper-

ator.

llust. 3 -- Surface Work. Here are two machines (one work-
5 ng left handed and the other right handed) spreading over
f the crown of the road the material taken out of the ditches.
Further ditch cuts will be made and the road will approximate
' he cross section shown in Illust. 1.

48201 O—47T



SEC. | - GENERAL DESCRIPTION

I1lust. 4 -- Banksloping. Here the ditch has been completed and
the grader is making a finishing cut on the bank slope. Bank
slopes are desirable begause vertical banks eventually erode into
the ditch and fill it up again.

Illust. 5 —— Cutting Banks. Frequently in order to get roads of
desired width, it is necessary to cut back adjoining banks as is
being done here. This cut is similar to that in Illust. 4 ex-
cept that it is usually higher and successive cuts are made to cut
the banks back as desired whereas the cut in Illust. 4 is primar-
ily a finishing cut...Dirt cut out of a bank sometimes can be

used on the road bed if there is not too much of it; otherwise, it
can be cast over an embankment if the road is on a hillside or
moved endwise by scrapers to low spots.




SEC. | - GENERAL DESCRIPTION

ane NG
s AL -

o) e B e
Pa e g ¥ e :
Fais. : -

Illust. 6 —- Scarifying. When road surfaces covered with
such materials as gravel and crushed stone develop chuck
holes and become too rough for travel, it is necessary,
usually, to scarify (rip up) the surface to the necessary
depth to enable the grader to regrade and smooth up the
surface again. This is because the material is too hard
for the blade to cut. Here the grader is scarifying a sur-
face for regrading.




Main Frame Blade Lift Springs  Blade Lift Arms and Links

g =

Scarifiey ; : ' e S
! Blade ‘ Drawbar B‘Iade Blade (Moldboard and
Reversing Gears Circle : % Cuﬂ’inq_ Edge)
I1lust. 7 — The illustration above points out the most commonly referred

to parts of a leaning wheel grader and gives their common names. Familiar-
ize yourself with these terms.

SIN3IWLSNraVy ONILVY3IdO - ¢ 23S



SEC. 2 - OPERATING ADJUSTMENTS

It will simplify your understanding of all that follows in this
book if you will, at this point, familiarize yourself with the common
names of various parts of the grader. The names of some of the parts
which are not obvious are given in Illust. 7.

THE CONTROLS

If you are not familiar with a leaning wheel grader, the first
thing to do (after the machine has been thoroughly greased) is to get
up on the platform and operate the controls to learn their functions.
Illust. 8 shows the operating controls as seen from the operator's plat-
form. They are identified and their functions explained as follows:

1 - Shifts and posi- e
tions the frame 4
on the long rear
axle.

2 - Raises and lowers
the left end of
blade.

3 - Shifts the blade
outward to either
glde to get wider
reach outside the
line of wheels or
to get sharp plow-
ing positions be-
hind the front
wheels.

4 — Operates the
steerable tongue.

5 — Is a 3-in-1 con-

trol with a crank, Tllust. 8

the shaft of which

is adjustable backward and forward to three positiomns. With

crankshaft pushed in (forward) this control leans the front wheels;

pulled out to center position the control raises and lowers the
scarifier and pulled out as far as possible, the control rotates
the blade circle to adjust the angularity of the blade.

Raises and lowers the right hand end of blade.

Leans the rear wheels.

Is a foot pedal which locks and unlocks the blade circle.

o ~1 O
|

BLADE LIFT SPRINGS

These springs, pointed out in Illust. 7,balance the weight of the
blade assembly and assist in raising or 1ifting the blade out of the
ground. Being attached to a rocker arm overhead they areequalizing in
action and therefore, are effective through a wide range of adjustments.
They need no adjustments and therefore, no attention from the operator.




SEC. 2 - OPERATING ADJUSTMENTS

BLADE CIRCLE LOCKING DEVICE

To permit setting the blade at various angles it is attached to a
circle which is rotated by the "blade reversing gears" mounted on the
side of the drawbar (see Illust. 7). These gears, operated by control
5 in Illust. &, turn a large pinion which engages a rack mounted on the

inside of the circle.

Illust. 9

When the blade has been rotated to the
proper position it is necessary to lock it
in that position before using it and that is
the function of control 8 in Illust. 8.

This control operates a rod which in turn
operates a pawl in the reverse gear housing
shown in Illust. 9. Stepping on the lower
pedal of control 8 pulls the pawl back into
position as shown in Illust. 9 in which po-
sition the reversing gear is free to operate
and move the blade. Pressing forward on the
upper pedal of control 8 rotates the pawl
forward to engage the gear and that locks
the blade in position. Always remember —-—
to rotate the blade first step on the un-
locking pedal and after the blade has been
positioned push forward on the locking
pedal.

SIDE SHIFT OF FRAME ON REAR AXLE

There are several reasons why a leaning wheel grader has a long
rear axle but one of the most important is to give the rear end stabil-
ity. When ditching with the right hand end ¢f the blade (as seen from
the operator's platform) the frame should be shifted to the right end

of the rear axle so

that front and rear
wheels and point of
blade line up. If
it is desirable to
ditch with the left
end of the blade,
then the frame must
be shifted to the
left end of the axle
as indicated by
dotted lines in Il1-
lust. 10. When scar-
ifying, place the
frame at the center
of the axle.

Illust. 10




SEC. 2 - OPERATING ADJUSTMENTS

SHIFTING BLADE ON BLADE CIRCLE LEGS

The moldboard or blade has three sets of brackets for connection
to the blade circle legs as shown in Illust. 11. For all average sur-
face, ditch and bank work the circle should be connected at the center
set of brackets but when it is desirable to get the blade farther out-
side the line of wheels for drifting dirt over soft embankments, etc.
or to increase the reach in cutting down high banks, the moldboard may
be shifted to connect to one of the other sets of brackets.

To shift the blade to the right set the blade crosswise of the
grader, shift
it as far to
the right as
possible with
the side shift
control, and
then lower the
full length to
the ground.

As the blade

is lowered,
place a 4x4
(brick, boulder,
or other object)
under the rein-
forcer on the
rear of the
blade to hold Illust. 11

the blade up-

right when disconnected. Next, remove the four bolts connecting the
blade to the circle legs (see Illust. 11), side shift the circle to the
left sufficiently to uncouple the ball and socket joints and then raise
the circle. Now side shift circle to left, lower it until balls on
circle legs line up with sockets in left hand connections, shift circle
to right slightly to engage balls in sockets and replace all bolts. Be-
fore tightening bottom bolts, connect the pitch adjusting links and get
the desired blade pitch adjustment. After this is done, draw all bolts
up tightly and insert cotter pins.

ADJUSTING PITCH OF BLADE

As explained above the blade connects to the bottom of the blade
circle legs by ball and socket pivot connections. Notched links are
provided at the top of the blade to permit pitching the blade forward
or backward with relation to the circle legs as shown in Illust. 12.
Generally speaking, the pitch of the blade should be such as to give
the cutting edge at the bottom proper penetration while at the same
time keeping the dirt rolling or scouring off the blade freely. If the
blade is pitched too far forward, the cutting edge at the bottom does
not have the proper cutting angle and will drag the ground instead of
entering it easily. If the blade is pitched too far backward, the ma-
terial will hang in the blade and be dragged forward instead of rolling




SEC. 2 - OPERATING ADJUSTMENTS

off the blade freely. Deep ditch cuts re-
quire more forward pitch than does surface
work and, wet sticky materials that come up
in great rolls require more backward pitch
than do dry, granular materials...Pitch ad-
justments need not be made frequently --
note your soil conditions, type of cuts
most generally made, action of the dirt on
the blade, and set the blade to the best
pitch to get the cutting action necessary
and keep the material moving as freely as
possible.

Illust. 12
DITCH CUTS

Illust. 13 shows the blade positicned for starting a right-hand
ditch cut from level ground. As the machine moves forward and the point
of the blade is pushed down into the ground, the point should assume a
position directly behind the right front wheel as indicated by dotted
line. In the second and succeeding cuts, the front as well as the rear
wheels should track in the previously made cut and to accomplish this,
it is important that in all ditch cuts the point of the blade be placed
directly behind the front wheel to hold proper alignment...In starting
a ditch from level ground, it is desirable to set a line of stakes to
follow in making the first cut so as to get the proper alignment.

To get the blade position shown in Illust. 13 rotate the blade to
proper angle (using control 5 in Illust. 8) putting the point behind
the right front wheel. Force the point down with right hand wheel and
raise heel of blade with left hand wheel, to get good plowing position.
In hard-to-cut material,

g use a sharp plowing angle
% by shifting the drawbar

= —_— and blade assembly to the
right with the side shift
control (No. 3 in Illust.
8)...To make left hand
ditch cuts, just reverse
the foregoing and in addi-
tion shift frame to left
end of rear axle...In both
cases moldboard or blade
should be connected to
center set of brackets.

For use of leaning
wheel feature see text ac-
companying Illust. 17 to
19.

Illust. 13




SEC. 2 - OPERATING ADJUSTMENTS

NOTE: On all grading work the blade should be set to discharge
the dirt either inside or outside the rear wheels. If rear wheels have
to run over discharged dirt the cut is apt to be irregular...Also where
the use of the scarifier is not involved, it is recommended that the
scarifier teeth be removed and stored inside the scarifier block as
shown in Illust. 21. This prevents trash hanging up on the teeth...
During all grading operations the scarifier should be placed at such
height that there is no interference between the grader drawbar and the
scarifier drawbars and block.

BANKSLOPING OR BANKCUTTING

I1llust. 14 shows blade in position to cut back and slope a bank.
To widen a road on a hillside or to widen a road between banks, any
bank free from stumps, roots, and rocks can be cut back any distance
by making successive cuts with the blade in this position.

To obtain the position shown in Illust. 14 (or one similar to it)
first rotate the blade so that it comes within 12" to 18" of lining up
with the center line of the machine, front to resr. Second, raise the
blade by pulling back on the right hand wheel and at the same time side
shift the drawbar and blade assembly to the right (with control No. 3
in Illust. 8). After side shift has been adjusted to what seems to be
the necessary position complete rolling the blade out from underneath
the machine by pushing forward on the left-hand blade control wheel.
(Before the limit of adjustments has been reached on the right-hand
blade 1ift and the lateral shift, it will probably be necessary to in-
terject a movement of the left-hand wheel a time or two to avoid inter-
ference between the left-hand 1ift link and the main frame)..If neces-
sary to get the desired reach place ball of left-hand 1lift arm in end
socket of left-hand 1ift link...After the blade assembly has been
rolled out from underneath
the machine as just de-
scribed, rotate the blade
to drop the heel +to the
ground after which read-
justments have to be made
to get the desired slope
to the blade and to get
the heel in proper posi-
tion with relation to the
wheels. On all bank cuts
the heel (or rear end) of
the blade should be car-
ried down hard against the
ground and positioned so
that the dirt discharges
Just inside the rear wheel
...For use of leaning
wheel feature, refer to
I1lust. 17 to 19.

748201 0—47——3 [N ]



SEC. 2 - OPERATING ADJUSTMENTS

LOW BANK SLOPES

I1lust. 14 shows positioning the blade to make high bank cuts. A
wide variety of slope angles can be obtained and the reach of the blade
may be high or low by getting the proper combination of adjustments be-
tween the two blade control hand wheels,the side shift control and blade
rotation. This all comes with experience. To cut the outside slope of
a ditch as in Illust. 1 the blade would be rotated to have the point
much lower with the heel still in the ground and the extreme adjustments
with the blade hand wheels used in Illust. 14 would not be necessary.

WIDE REACH OUTSIDE
LINE OF WHEELS

For extra reach for
maintaining soft shoulders
or reaching out over embank-
ments, adjust the left-hand
1ift link to the long posi-
tion as shown in Illust.15,
side shift +the drawbar and
blade assembly to the right
as far as possible, rotate
the blade to the desired an-
gle and then lower with blade
control wheels. Additional
reach can be obtained by
shifting the blade on the

Illust. 15 circle legs but this is sel-
dom necessary...For use of
leaning wheel feature see Illust. 17 to 19.

SPREADING MATERIAL ON ROAD SURFACES,
MIXING SURFACING MATERIAL, ETC.

Naturally the grader is called upon to do a lot of work on com-
paratively level surfaces —- spreading material cut off of banks and
out of ditches on the road surface; to maintain the road surface after
it is built; to spread gravel, stone, slag, etc., and possibly to mix
with these materials, tar, asphalt, road oil, cement, calcium chloride,
or other stabilizing materials to make the road surface dustless and
weatherproof.

On surface work blade positioning is not difficult. The two prin-
cipal things to remember are (1) to set the blade at a sharp enough
angle so that the material will move along or scour freely on the blade
except when it is desired to drag the material forward, and, (2) if the
material is being delivered at the rear end of the blade in a windrow
have the blade positioned so that the discharge of dirt is inside or
outside the rear wheel and not placed so that the rear wheel has to run
over it.




SEC. 2 - OPERATING ADJUSTMENTS

USE OF STEERABLE TONGUE

By use of the steering wheel at the operator's platform, the
tongue of the grader may be offset to either side of the center line to
permit offsetting the grader from the tractor pulling it (see Illust.
16). This permits putting the grader down in a ditch or up on a bank
while the tractor travels a parallel course on better ground for trac-
tion...Where there is not much occasion for offset, the tongue is hooked
directly to the tractor drawbar; where there is occasion to use a con-
siderable offset, a pull cable or chain can be used between the end of

the tongue and the tractor.

Another advantage of the
steerable tongue is that since
the grader operator has his own
ateering device, he can hold to
a straight cut regardless of
whether or not the tractor oper-
ator maintains a perfectly
straight course.

SHEAR PINS FOR END OF TONGUE

The clevis at the end of
the tongue is held into the
tongue proper by a comparative-
ly soft vertical shear pin
(see Illust. 16). This pin will
stand all of the steady pull re-
quired to work the grader to
capacity but if the grader is
subjected to a severe shock by
a lunging tractor the pin will
shear thereby protecting the
grader from damage. If the pin
shears it's an easy matter to
drop in a new one and Adams
shear pins (or their equivalent)
should always be used in place
of harder pins which do not have
the same shearing quality. In
fact, Adams disclaim any respon-

LINE OF
TRACTOR TRAVEL

SHEAR PIN

>

LINE OF GRADER TRAVEL

P

Illust. 16

A

sibility for parts broken due to pulling shocks if standard shear pins

are not used.




i

SEC. 2 - OPERATING ADJUSTMENTS

USE OF LEANING WHEEL FEATURE

Adjustable leaning wheels at the front and rear of the grader are
such a distinct help to the operator in keeping the travel of his ma-
chine under control that he should see that the wheels are properly ad-
justed for every cut he makes. The wheels are easily and quickly
leaned to any degree desired, right or left, by controls at the oper-
ator's platform.

The simple rule for using the adjustable leaning wheels, regard-
less of whether the machine is on level surface, in a ditch, or on a
bank, is this -- whenever either end of the machine tends to veer out
of line, lean the wheels in the opposite direction just enough to over-
come that tendency and hold the machine in line. If you will remember
this one simple fundamental rule, you will know how to take advantage
of the leaning wheel feature under any conditions.

THE WHY OF ADJUSTABLE LEANING WHEELS

Normally a grader blade works at an angle cutting or moving dirt
from right or left (or left to right) as indicated by "A" in Illust.l7.
The resistance of the dirt to

being cut or of the load to
being moved sidewise, consti-
tutes a gideload against the
blade in the direction indi-
cated by arrow "B" in Illust.
17. If the front wheels are
not properly leaned the side
load against the point of the
blade or the tendency of the
point to suck into a bank, for
instance, will cause the front
end of the grader to skid or
crawl sidewise away from the
load in the direction of ar-
row "B". If the rear wheels
are not properly leaned, the
load against the rear half of
the blade tends to cause the
rear of the machine to skid
or crawl away from the side
load.

The function of the ad-

I1lust. 17 justable leaning wheels is to

Al offset this tendency so that
the operator can hold his machine to a straight course. If the front
tends to veer toward the right, the operator leans the wheels to the
left just enough to overcome this tendency; if it tends to veer to the
left the operator leans the wheels to the right just enough to hold the
machine in line.




SEC. 2 - OPERATING ADJUSTMENTS

ON SURFACE WORK

Start with the wheels vertical and then lean them just enough,
front and rear, to offset the side load. With a light load against the
blade, very little leaning is necessary; with a big load of heavy mater-
ial more lean will be necessary. Illust. 18 shows two machines working
on a road surface. The left hand machine is moving dirt to the right so
wheels, front and rear, are leaned slightly to the right to offset the
side load against the blade. The right hand machine is moving dirt to
the left so wheels are leaned slightly to the left to offset the side
load.

Illust. 18
IN DITCH WORK

When working in a ditch, the machine is usually working on a slope.
A good rule to follow is to adjust the wheels to be vertical (in line
with the force of gravity) and then lean them as necessary to offset the
side load against the blade and hold the machine in line. In Illust. 17
the front wheels are set to offset the load against the forward half of
the blade and the rear wheels are leaned to offset the load against the
rear half of the blade. Although the load against the front half of the
blade is heavier than that against the rear half, the front wheels are
not leaned as much because the front end of the machine has the benefit
of a side pull from the tractor (running in offset position)which large-
ly offsets the load on the forward half of the blade.

ON BANK WORK

Illust. 19 shows a grader sloping a bank. The lean of wheels on
bank work varies considerably according to conditions. A heavy load on
the blade in this extended position tends to cause the rear end of the
grader to skid or crawl away from the bank so the wheels are usually
leaned toward the bank as shown in the illustration to keep the rear end

15



SEC. 2 - OPERATING ADJUSTMENTS

in line. If the ground is of such character that the blade has a ten-
dency to suck into the bank, usually the front wheels must be leaned
away from the bank, or if the ground is hard to cut and the blade must
be forced into it, it is usually necessary to lean the front wheels
toward the bank, particularly if there is a counteracting side pull from
the tractor. In Illust. 19 the front wheels are about vertical indicat-
ing that the side pull of the tractor is equalling the suction of the
blade. Again -- the rule is to lean the front and rear wheels in the
proper direction and just enough to counteract any side force which
tends to cause either end of the grader to get out of line.

Illust. 19

SIDE PULL OF TRACTOR AFFECTS LEAN OF FRONT WHEELS

If the tongue of the grader is adjusted to permit the tractor to
run in an offset position to the left of the grader (as in right hand
ditching), the tractor will exert a constant side pull on the front end
of the machine which affects the amount of lean required in the front
wheels. If the side pull of the tractor equals the side load on the
blade at the front of the machine, the wheels will be set vertically or
in "neutral” position as in Illust. 19. If the side pull of the tractor
does not equal the side load on the front end of the machine,the wheels
must be leaned against the load. On the other hand if the side pull of
the tractor exceeds the side load on the front end of the machine, the
wheels will have to be leaned somewhat in the opposite direction. Be-
cause of tractor side pull, the front wheels would not be leaned as much
ag the rear wheels even though the load were equal against the front and




SEC. 2 - OPERATING ADJUSTMENTS

rear ends of the machine. Always think of the front and rear ends of the
machine independently. Rarely are the front and rear wheels leaned to
the same degree and there are occasions when they will be leaned in oppo-
site directions, particularly on bank cuts.

USE OF SCARIFIER

As explained earlier in the book, the purpose of the scarifier is
to rip open material which is too hard for the blade to cut. If the
purpose is to reshape the surface of a gravel or stone road, the mater-
ial should be scarified just to the depth necessary to get below the
bottom of and eradicate the chuck holes. If the purpose is to break up
the crust entirely, the teeth should be forced down at the beginning of
the cut to get under the crust and break it up by prying action from
underneath.

Teeth should be kept reasonably sharp and, as worn,can be adjusted
downward in the block by means of the notches provided and shown in
Illust. 20. The teeth are held in selected position in the block by
means of keys dropped down behind the teeth...When the grading job does
not require any scarifying, it is best to remove all teeth and store them
inside the scarifier block as shown in Illust. 21, locking them in with
the two short bars provided. Disposing of the scarifier teeth in this
way prevents their picking up and dragging trash on rough work.

On all grading work, be sure to see that the scarifier block is
raised or lowered to a point where there is no interference between the
grader drawbar and the scarifier block and drawbars.

Illust. 21 (Below) Teeth
have been stored inside of Illust. 20 (Below) Shows scarifier
scarifier block and will be and method of adjusting teeth.

held in (at both ends) by
short bars beilng inserted.
Bars for this purpose will
be found in the tool box
of scarifier-equipped ma-
chines.




LUBRICATION REFERENCE CHART

Illust. 22 — Famillarize yourself as soon as possible with all points on the grader which should be lubri-
cated. The reference chart above will help you. The numbers on the chart indicate general locations of lu-
brication points — for detailed instructions see illustrations on following pages which are identified by

corresponding numbers.

SNOILONYLSNI NOILYODI¥ENT - € °23S




SEC. 3 - LUBRICATION INSTRUCTIONS

Correct lubrication 1s of paramount importance in maintaining
proper performance and satisfactory operation from any machine. If the
lubrication instructions are followed not only #ill the machine operate
much easler, but premature wear and costly repairs will be avoided.

In the lubrication instructions which follow, the letter "D"
represents drain plugs. The letter "F" represents filler plugs. The
letter "L" represents level plugs. The letters "LF" represent level
and fi1ller plugs. In each case they refer to the specific housinga
to which the arrows point...All plain arrowe refer to pressure gun
lubrication fittings. -

Manufactursr's

Recommendation Army smbg%
411 housings with filler & level plugs EPLLD G0-90 or

GO-80 )
411 pressure gun fittings (Pressure CG-1 or
(Gun Grease CG-0

{'l iBelowl Flush fittings every
16 hours.

{2} (Right] Flush fittings every

16 hours. Clean dirt off circle
flange LA} every B hours and lubricate
with QE=-10 diluted with B0% Diesel
fuel.

{3] Flush fittings every 16 hours. Fill transfer case at plug LFI to plug (LA
Check all level every 6% hours. Drain case at plug D). Fill oil holes
tal every 1b hours with DE-30.

T48201 O—47— 4 19



SEC. 3 - LUBRICATION INSTRUCTIONS

3

Ly

() Flush flttings every 8 hours (B) Flush fittings every 8 hours
with CG. FIll housings at plugs with CG. Flush fitting (A} ev-

(LFl with 0. Check oil levels H-r’y ary 6% hours with CG.

6% hours. DOrafin Iift housing at (D

every 1,02% hours.

{Bl Flush flttings every 8 hours
with CG. Flush fittings (A} av-
ery &% hours with CG.

{7} Flush fittings every 8 hours with €G. Fill housings at plugs (F! with GO.
Check oll levels of reduction housing at (L) every &% hours. ODrain hous-
ings wt (D) every 1,024 hours.

20



SEC. 3 - LUBRICATION INSTRUCTIONS

[BJ Flush fittings every 8 hours with {Q} Flush fittings every B hours with
CG. CG.

{lu Flush flttings every 8

hours wlith CG.FII| blade
I1ft and lateral shift housings
through level and flller plugs
{LF). Fill transmissian at
IF! to oll level plug (LY, Drain
housings at plugs (D) avery
1,02% hours. Use GO in all
housings. Chack oil levels In
all housings every 6% hours.

{II} Flush fittings evary & hours with tIE} Flush fittings every & hours with
CG. Flush fittings (A} and L8} CG. Flush fitting ‘Al avery 6%
every 8% hours with CG. hours with CG.

|



SEC. 4 - CARE AND ADJUSTMENT OF GRADER

CARE AND ADJUSTMENT OF GRADER

Proper care and adjustment of the grader will result in better
operation and fewer breakdowns. Proper care consists of:

1. Proper lubrication.
2. Correct operation.
3. Maintenance of correct adjustments and repairs.

Most points of wear on the grader can be adjusted to take care of
excessive looseness.

ADJUSTING BALL AND SOCKET CONNECTIONS

All ball and socket joints on the 1lift iinks for the scarifier and
blade and on the side shift link of the circle are adjustable for wear.
As shown in Illust. 23, these joints are equipped with laminated shims
on each side. When looseness in
the joint occurs, the cap screws
and cap should be removed as
shown. Layers of shims may then
be peeled off with a knife to meke
the adjustment. Approximately
the same amount of shim stock
should be removed from each side
of the joint to keep the cap
straight. Do not remove any more
shims than necessary to remove
the free play in the joint. The
joint should never bind, but
should always work freely. It
will be found that these joints
wear slightly egg-shaped and,
therefore, should be adjusted in
Illust. 23 the position in which they will

operate.

ADJUSTING THRUST BEARINGS IN GEAR HOUSINGS

A1l control gear housings are equipped with adjustable end thrust
bearings against the worm. Adjustment of the thrust bearings serves two
purposes: (1) it allows for take-up due to wear, and (2) it helps pre-
vent "coasting" (tendency of the gears to turn out of adjustment due to
back pressure). -

There are two types of adjusting screws used -- shown in Illust.
24 and 25. Before attempting to adjust a thrust bearing,all load should
be taken off the gears. For example, the blade should be lowered until
sufficient weight is taken off the 1ift links to allow the links to be
turned by hand. This will remove all end thrust on the worms in the
blade 1ift housings. When adjusting the thrust bearings, the worm
should be continually rotated back and forth to prevent any binding of
the worm and to assist in determining when the thrust bearing has been
drawn up tight enough.

22



SEC. 4 - CARE AND ADJUSTMENT OF GRADER

Illust. 24 (Left) Type of gear hous-
ing used on circle reverse.

Illust. 25 (Above) Type of housing
used elsewhere throughout grader.

The thrust bearings shown in Illust. 24 should be tightened equal-
ly on both ends, and are designed for adjustment with a wrench. The
thrust bearing shown in Illust. 25 is designed for adjustment with an
Allen wrench. To tighten either type thrust bearing, loosen the lock
nut (1) and tighten the adjusting screw (2), turning in a clockwise di-
rection until it comes up tight. Then loosen the adjusting screw ap-
proximately 1/16 of a revolution. Hold in this position and tighten the
locking nut securely.

The thrust bearings shown in Illust. 24 are used only in the blade
reversing gears; all other housings on the grader are equipped with
thrust bearings as shown in Illust. 25.

If additional trouble is experienced with "coasting" after the
above outlined adjustment has been made, the thrust bearings must be
tightened still tighter, however, the bearings should never be tightened
more than necessary to prevent coasting; excessive tightness will cause
rapid wear.

KEEPING BLADE CONNECTIONS TIGHT

Ball and socket joints on the rear of the moldboard or blade pro-
vide a very secure connection between the circle legs and the moldboard.
If they are kept drawn up tight, it will prevent blade chattering and
ezcessive wear. Whenever these ball and socket joints,shown in Illust.
26, are loosened or 2 i
uncoupled for any rea- NP et
son, care should be
taken to tighten them
very securely again.

Illust. 26. Shows ball
and socket connections
on back of moldboard
which should be kept
tight.




SEC. 4 - CARE AND ADJUSTMENT OF GRADER

CIRCLE ADJUSTMENTS

The circle is attached to the drawbar at three points by three
sets of adjusting and wearing plates (see Illust. 27). The vertical
clearance between the circle and the upper or wearing plate of each set
should be 1/16" when blade is suspended clear of ground. Shim washers
are provided between the lower or retaining plate and the center or ad-
justing plate of each set to compensate for wear in excess of 1/16M.

When all shims have been removed and the vertical clearance is
greater than 1/16", the lower or retaining plate of each set can be
turned over with the unworn side against the circle,and sufficient shim
washers replaced between it and the center or adjusting plate of each
set to obtain the 1/16" clearance between the circle and the top or
wearing plate.

The center or horizontal adjusting plate of each set can be ad-
justed by set screws (1) in Illust. 27 against the inside edge of the
circle to remove horizontal play due to wear. The clearance at these
points should be 1/16".

Illust. 27

[.owe.r. or Cen!’er O
_th}mmr]‘ ._— Horizontal Adiushnq
Plate ~ Plate

7 BD”L"’T‘

R@uE's‘nq
Pinton

24



SEC. 4 - CARE AND ADJUSTMENT OF GRADER

CENTERING CIRCLE ON DRAWBAR

When any new parts are installed or adjustments made on the cir-
cle, the circle must be checked and centered, if necessary, to get the
correct mesh of the circle reverse pinion and the circle rack on the
inside of the circle.

Set the horizontal adjusting blocks so the circle can be rotated
from stop to stop. Turn circle, and, by sight, note where the pinion
meshes deepest in the gear rack. With circle in this position, push it
in so that it contacts the front and left horizontal adjusting plates,
or adjust plates to meet the circle, being sure to leave a minimum
clearance of 1/8" between the top of the pinion tooth and the bottom of
the tooth in the gear rack. This minimum clearance can be checked by
making two right angle bends in a 1/8" rod so that rod can be placed
between the top and the bottom of the teeth. Set the adjusting block
to obtain the correct clearance.

NOTE: There must be at least 1/8" clearance between the top of
each tooth on the gear rack and the left side of the circle reverse
housing. To increase the clearance, the two rear adjusting blocks
should be adjusted. The right rear block should be slacked back toward
the center of the circle and the left rear block pushed out. This will
cause a side shifting of the circle in relationship to the drawbar. It
will then be necessary to readjust the pinion mesh with the circle rack
as outlined above.

Rotate the circle from stop to stop and check clearance between
the top of each pinion tooth and the bottom of the tooth in the rack.
This clearance should run from 1/8" minimum to 1/2" maximum. Under no
conditions should the circle be operated under load when the maximum
clearance between the teeth is more than 1/2" as this will damage the
circle reverse gear mechanism.

GENERAL INSPECTION

The operator should make a thorough inspection of the entire
machine daily, tightening any loose bolts and inspecting for worn
parts. Loose or worn universal joints will cause difficult operation.
The universal joints should be inspected frequently and replaced when
they become badly worn.

25



SEC. 5 - PUTTING MACHINE INTO SERVICE

PUTTING MACHINE INTO SERVICE

When a machine is to be put into service, there are several points
which should be checked...The entire machine should be lubricated as de-
scribed under "Lubrication Imstructions"...Any grease fittings which are
missing should be replaced and any loose bolts tightened...Any damaged
parts should be replaced or repaired and all adjustments at points of
wear on the machine should be carefully checked.

It is always advisable to carry an extra quantity of shear pins
for the tongue so that in case a pin should shear, another pin will be
immediately available.

STORING AND SHIPPING SUGGESTIONS
STORING

Whenever the grader is to be stored for a period of time, the fol-
lowing suggestions should be carried out:

The grader should be lubricated thoroughly as instructed in
the "Lubrication Instructions". Any grease fittings which
are missing should be replaced.

Any places on the grader where the paint has been skinned
off should be touched up to prevent rust starting.

The blade should be greased with a heavy axle-type grease
to prevent rusting.

The machine should not be stored out of doors and the wheels
should never be allowed to stand (in storage) on dirt.
Rubber-tired graders should be blocked-up to take the
weight off the tires and steel wheel graders should be
rolled onto boards to prevent tire rust.

SHIPPING

When the grader is to be shipped by railroad or truck, a few pre-
cautions should always be observed:

Always lubricate the entire machine and replace any missing
grease fittings or other damaged or missing parts before
shipping the grader.

If the grader is to be in transit for several days, grease
the blade as described under suggestions for "Storing".

The total length of the grader can be materially reduced
for loading by turning the front axle completely around
so that the tongue extends back under the frame of the
grader. In order to accomplish this it is necessary to
uncouple the holdup spring.

26



SEC. 6 - STORING AND SHIPPING SUGGESTIONS

If the blade is to be left attached to the circle, it should
be turned so that it does not extend out past the width of
the car or truck bed. Lower the blade to the bed of the
car or truck as this will materially lessen the vibration

of the machine during transit.

The operator's platform should be tied down to the rear
axle in order to prevent any vibration in the platform

spring.

The blade 1ift wheels should be tied in place so that there
will be no danger of their "coasting" out of the desired

setting.

If shipment is by flat car, heavy blocks should be placed
at front and rear sides of each wheel as shown in Illust.
28. The blocks should be at least 10" high and sawed to
fit the wheel. Also place blocks outside of each wheel
and nail all blocks down securely.

Use heavy-gauge wire, steel straps, cables, or chains to
tie the grader to the car. The front and rear axles
should be tied down at the points indicated in Illust. 28.

to the points shown in Illust. 29.
ity of not less than 8000 lbs.
when loading the grader aboard ship:

Illust. 28

HOISTING ABOARD SHIP --" CUBIC MEASUREMENT

When hoisting the grader aboard ship the crane should be attached

The overall length can be reduced from 30' to 18'6" by un-
hooking the tongue holdup spring and turning the tongue
back under the frame. The width of the grader is 8'7"

The crane used should have a capac-
The following dimensions will be of help

27

748201 O—47—35




SEC. 6 - STORING AND SHIPPING SUGGESTIONS

and the overall height is 7'7". Therefore, with the
tongue turned back under the frame, the machine will oc-
cupy approximately 1200 cu. ft. of space.

CAUTION: When hoisting the grader with a crane, it is advisable
to turn the tongue back under the frame of the grader (after unhooking
the holdup spring) and tie the tongue to the grader frame to prevent
the tongue from swinging free and uncontrolled.

Illust. 29




INDEX
T0
MAINTENANCE
INSTRUCT IONS

GENERAL INFORMATION

.

STEERABLE TONGUE

FRONT AXLE

SCARIF IER

DRAWBAR, CIRCLE
& MOLDBOARD

REAR AXLE

WHEELS

BLADE CONTROLS

3
4 |
S
8
9

MISC. CONTROLS

MAIN FRAME
& PLATFORM



| - GENERAL INFORMATION

SEC.

T "38nIT1I

@O ® @ 6 O

...........




SEC. | - GENERAL INFORMATION

This maintenance manual is intended for the instruction of those
men or organizations who have the responsibility of repairing and main-
taining this machine. The reference numbers in Illust. 1 (opposite
page) refer to the index below showing numbers of pages on which will
be found instructions for the assemblies pointed out in the illustra-
tion. The reference numbers in the illustrations through this book
correspond to the reference numbers in illustrations in Parts List.

In each section instructions are given for disassembly, inspec-
tion, and reassembly. When the method of disassembly and reassembly
is obvious instructions are given only for special points that should
be watched.

INDEX TO ASSEMBLY PHOTOS IN FOLLOWING PAGES
(Ref. No's. below correspond to those on opposite page.)

Ref.

No. Description of Assembly Sec. No. Pg. No.
1 Frame side-shift gear assembly and controls 6 23-24
2 Rear axle (less gear assemblies) 6 21-22
3 Lateral shift for blade 8 30-32
4 Circle reverse control rods 9 35-36
5 Main frame 10— 38-39
6 Scarifier control rods 9 36
7 Steerable tongue control rods 2 5-6
8 Circle reverse and transfer gears 5 17-20
9 Scarifier block 4 13-16

10 Front leaning wheel gear assembly 3 9-10

11 Wheels (front) 7 25-26

12 Front axle (less gear assembly) 3 7-9

13 Operator's platform 10 39-40

14 Rear leaning wheel gear assembly 6 22-23

15 Wheels (rear) 7 25-26

16 Transmission assembly for 3 in 1 control 9 33-34

17 Front leaning wheel control rods 9 34-35

18 Blade 1ift mechanism (right and left) 8 27-29

19 Circle unlocking rod 9 37

20 Circle 5 17-20

21 Drawbar 5 17-20

22 Blade 1lift springs 8 29-30

23  Moldboard 5 17-20

25 Scarifier 1ift mechanism 4 11-13

26 Steerable tongue gear assemblies 2 3-5

27 Steerable tongue (less gear assemblies) 2 2-3




SEC. 2 - STEERABLE TONGUE

STEERABLE TONGUE (LESS GEAR ASSEMBLIES)

TR ey

Illust. 2 Steerable Tongue (Less Gear Assemblies)

The steerable tongue (disassembled) shown in Illust. 2 is com-
plete with the exception of the gear assemblies which are shown in
following pages.

DISASSEMBLY

The disassembly of the steerable tongue is so simple and obvious
that it needs no explanation. However, in case of a complete disas-
sembly of the tongue it is necessary to unhook the hold-up spring.

If a chain hoist is available the hold-up spring may be unhooked
by hooking a chain around the end of the tongue and raising it to a
sufficient height to relieve all tension on the spring (9) Illust. 2,
and then remove the drilled bolt (8). However, if a chain hoist is
not available, this operation can be performed as shown in Illust. 3.
In order to get the grader in the position shown in the illustration,
the tongue should first be turned to a 90° angle to the main frame.
Then raise the tongue and place a block approximately 20" high about
half-way back under the tongue. The frame should be side-shifted on
the rear axle to the extreme right hand position. All wheels should
be in vertical position. Turn the blade crosswise to the machine and
raise the left end as high as possible. Place a block 18" high under
the left end of the blade. Now by lowering the left end of blade,




SEC. 2 - STEERABLE TONGUE

the left rear wheel can be raised to a height of 30" above the ground.
This will lean the frame as shown in the illustration and relieve all
tension on the hold-up spring so that the drilled bolt then may be re-
moved.

INSPECTION

On an overhaul job all parts should be carefully inspected for
excessive wear or damage. The hole in the rear end of the pull pipe
(23) Illust. 2, should be inspected to determine if it has become
elongated to a point where there
may be danger of the end pulling
out. The rivets which hold the
housing (1) Illust. 4, to the stub
tongue (11) Illust. 2, should be
inspected to make sure that they
are not loose in the holes. All
bolt holes and pin holes should be
inspected to make sure thatthe
bolts and pins fit without exces-
sive looseness; replace parts
which are badly worn. All parts
which are bent should be straight- TN

ened or replaced.
Illust. 3

REASSEMBLY

The reassembly of the steerable tongue is just as simple as the
disassembly and therefore requires no explanation. However, when re-
assembling care should be taken in installing guiding arm with hub (11)
so as to have the slight offset in hub on top. This is necessary to
lire up guiding arm with the stub tongue (1).

The tongue hold-up spring should be coupled up again in the same
manner in which it was uncoupled. On new machines the drilled bolt
(8) is installed in the third hole from the end of the swinging loop
extensions (6). If the hold-up spring (9) has become stretched, it
will be necessary to install the bolt in the fourth, fifth, or possi-
bly sixth hole from the end.

STEERABLE TONGUE GEAR ASSEMBLIES

The steerable tongue gear assemblies are shown in the exploded
view, I1lust. 4. The assemblies consist of two reduction worm-and-
gear units mounted in separate housings.

DISASSEMBLY

The disassembly of the gear assemblies is very simple and the
point to which the disassembly must be carried depends entirely on the
work to be done. Complete disassembly of both housings is necessary
only in case of major repair to the units. In case of complete dis-
assembly, the general order in which the parts should be removed is




SEC. 2 - STEERABLE TONGUE

34 ==29

‘.

28

Je-23
i v

202 2
30->ew 15 17 27 16
3 ]
28- e
-;'\_._-w

Illust. 4 Steerable Tongue Gear Assemblies
as follows:

The worm and shaft should be removed from the reduction housing
(19), next removing the gear (21) and reduction housing (19). The
spiral gear (21) can be removed from the shaft (11) with a bar puller.
Two holes are provided in the spiral gear with 5/16" N.C. thread (18
threads per inch) for installation of studs or cap screws. The worm
and shaft assembly may then be removed from the main housing (after re-
moving the main housing cover (2). The worm gear and shaft assembly
(7) may then be removed from the housing (1). The worm gear (4) can
be removed from the shaft (5) with a press. The worm (10) can be re-
moved from the shaft (11) by supporting the worm in a press and press-
ing out the shaft. The spiral pinion (22) is removed from the shaft
(23) in the same manner.

INSPECTION

All parts should be inspected for excessive wear, breakage, or
other bad conditions. Worms, worm gears, shafts, and bearings, will
sometimes seize and score due to insufficient lubricant or improper
lubricant being used. Therefore, a close inspection of these parts
should be made to determine if damage of this type has occurred. Parts
which are damaged in this manner should be replaced with new ones. It
is always advisable to replace both worm and worm gear if either has
to be replaced on account of damage or wear.

REASSEMBLY

When reassembling the steerable tongue houusings new gaskets




SEC. 2 - STEERABLE TONGUE

and seals should be installed throughout. The seal (18) should be
installed in the housing (1) with the sharp edge of the seal point-
ing toward the inside of the housing. The seal (29) should be in-
stalled in the bearing (34) with the sharp edge of the seal pointing
in toward the inside of the housing. New gaskets (27), (3), (28),
and (26), should be installed. If the worm gear (4) has been removed
from the shaft (5) it should be reinstalled with the long end of the
gear hub on top. Reassembly of the housing is the reverse of the pro-
cedure outlined in the disassembly. Coat all wearing surfaces with
grease specified in "Lubrication Instructions" of Operator's Manual.
This includes all bearings, worms, worm gears, and shafts.

After the worm (10) has been installed on the shaft (11) along
with the spacers, bearing cones, and bearing cups, the thrust disc
(17) should be installed in the housing and the reduction housing (19)
bolted to the housing (1). The thrust disc (17) should be installed
with the flat side out. The outside bearing cap (16) should be in-
stalled and the flat-point Allen set screw with hex jam nut installed
in the cap.

The worm thrust bearings (14) and (15) can now be adjusted by
turning the set screw in against the thrust disc (17). Turn the set
screw in (to the right) until it comes up tight. Then back the set
screw off about 1/16 of a revolution, hold in this position and tight-
en the hex jam nut.

The spiral pinion (22) with shaft (23) should be installed in
the reduction housing after the spiral gear (21) has been installed.
When installing the worm thrust bearing (30) care must be taken to in-
stall the adjusting spacer (31), the thrust bearing pin (33) and the
bearing adjusting cap (32). The pin (33) slides into holes in the
worm thrust bearing and the bearing adjusting cap. The flat-point
Allen head set screw should be installed in the bearing adjusting cap
and the hex jam nut installed on the set screw. The adjustment of the
worm thrust bearings is the same as previously described for the main
housing.

Caution: When sliding the shaft (5) “hrough the seal (18) and
when sliding the shaft (23) through the seal (29), see that the edge
of the seal is not turned down, torn, broken, or damaged in any other
way.

STEERABLE TONGUE CONTROL RODS

The steerable tongue control rods are shown laid out in their
proper order in Illust. 5. The steering wheel assembly (1) is mounted
directly in front of the operator and the remainder of the shafts and
universal joints are mounted on top of the frame and lead to the steer-
able tongue gear assemblies, shown in Illust. 4.

748201 0—47—6 5



o

=

SEC. 2 - STEERABLE TONGUE

! 4
2 § g 5 N
: Foay 2 i %
& L - =,
A \
17 9 8 5? '
p 3
/rl" *ll L] o
[ Sah 1 decig i3 14 6 i5
3 7 ¥ ) i
“a T mm# 1\‘
’ : (s S 2 e 4
1l 12 5 5 16 J
17— - -
7+l =77
Illust. Steerable Tongue Control Rods

DISASSEMBLY

The disassembly of the steerable tongue control rods is a very
simple process which requires no explanation. The three control rod
bearings (3) Illust. 5, are held in bearing blocks on top of the main
frame. Shafts and universal joints are held together by the pins (7).

INSPECTION

A close inspection -of all universal joints should be made occa-
sionally to determine if any of the joints are worn to the point where
the efficiency of the controls is impaired. Universal joints which
are worn badly should be replaced and if any of the control shafts be-
come bent or worn at the bearings or on the ends they should be immedi-
ately straightened or replaced.

REASSEMBLY

The reassembly of the control rods is a very simple process in-
volving very few special instructions. The shaft (8) is passed through
the hole in the base of the rocker bar support.

When assembling the square shaft (11) in the hollow square with
shaft (12), and the square shaft (16) into the hollow square with
shaft (15), see that the fingers on the universal joints lie in the
same relative plane. The proper assembling of the square shafts into
the hollow squares is shown in Illust. 6.

The collar (9), bearing (3), and universal joint (17) are mounted
on the shaft (8). The collar and the universal joint bear against
each end of the bearing to hold against end thrust on the shaft.

Universal joints (17) are made to fit a 1" shaft on one end and
a 7/8" shaft on the other end. — °
All other universals are for 1"
shafts on both ends. Universal
joint (13) is designed for an ex-
treme "break" which is necessary
when turning the grader around. Illust. 6




SEC. 3 - FRONT AXLE

FRONT AXLE (LESS GEAR ASSEMBLY)

Illust. 7 Front Axle (Less Gear Assembly)

The front axle is shown in the exploded view of Illust. 7. The
front leaning wheel gear assembly is not shown in this view but is
covered later in this section. The front axle is of very simple con-
struction which requires very infrequent repairs.

DISASSEMBLY

Although it is not absolutely necessary to remove the front axle
assembly from the grader in order to repair it, it will be found advan-
tageous from a standpoint of convenience. This, of course, holds true
only in a case of complete disassembly. Minor repairs can be made to
the axle while it is attached to the grader without any great diffi-
culty.

However, if it is decided to remove the front axle assembly from
the grader it should be done in the manner shown in Illust. 8. The
first step is to uncouple the tongue hold-up spring as shown in Illust.
3 and described under "Steerable Tongue (Less Gear Assemblies)" in
Section 2. If the grader is equipped with a scarifier, the front end
of the frame may be raised by lowering the scarifier against the ground
thus raising the frame. If the grader is not equipped with a scari-
fier this same operation may be done by turning the blade crosswise




SEC. 3 - FRONT AXLE

to the grader and lowering the blade to raise the front end of the
grader equally on both sides. The cap screws (3) Illust. 7, should
be removed before raising the
frame. This will allow the draft
ball (4) and upper draft ball
bearing (1) to be raised away
from the lower draft ball bear-
ing (2). The axle can then be
drawn out from under the grader
and completely disassembled as

a separate unit.

The lower draft ball bearing
(2) Illust. 7, can easily be 1lift-
ed from the front axle yoke. The
remainder of the disassembly of
the front axle is so simple that Illust. 8
it needs no further explanation.

INSPECTION

The draft ball (4) should be inspected for wear as well as the
ufiper and lower draft ball bearings (1) and (2) respectively. All
bolt holes in the axle should be inspected to determine if the bolts
fit the holes properly. Inspect all bolts to be sure that the threads
on the bolts and in the nuts are in good condition.

If the front spindle assemblies (11) and (6) have been removed
it is assumed that the wheels have also been removed from the spindles.
If the wheels have been removed, the nuts (9) and washers (10) should
be put back on the spindles to protect the threads. (For suggestions
on wheel inspection see Section 7.)

REASSEMBLY

In order to reassemble the axle you should reverse the proce-
dure followed in disassembly. The four bolts which hold the front
and rear angles to the front axle yoke with legs should be installed
from the inside out, placing the heads of the bolts on the inside of
the leg on the front axle yoke (15). A machined.lock washer is placed
under the head of each of these four bolts. The right and left hand
tongue braces (10) Illust. 2 pass through the front angle (16), the
spacers (18) and the rear angle (17).

The front and rear angles fit onto the bosses on the side of the
spindle assemblies and areheld in place by bearing caps (8) and two
long bolts which pass completely through the body of the spindle as-
sembly. The vibrating angle (5) is held on the spindles in the same
manner by the bolts (7) as previously explained.

The front axle assembly is reinstalled on the grader by reversing
the procedure outlined for disassembly. All wearing parts should be




SEC. 3 - FRONT AXLE

greased when assembled.

CAUTION: When lowering the frame into the socket and coupling
the universal joint (11) Illust. 32 to the worm shaft (7) Illust. 9,
you should use a long handled pair of pliers or tongs for handling the
universal joint. Otherwise, the universal may jam and then slip,
causing severe injury to a man's hand. When rolling the front axle
assembly under the frame it is necessary to guide the square shaft
(16) Illust. 5 into the square tube (15). When doing this be sure to
couple the square tube and square shaft as described in "Steerable
Tongue Control Rods", Section 2, and shown in Illust. 6.

FRONT LEANING WHEEL GEAR ASSEMBLY

g7

Illust. 9 Front Leaning Wheel Gear Assembly

The front leaning wheel gear assembly is shown in disassembled
form in Illust. 9. This assembly is mounted between two angles in
the front axle.

DISASSEMBLY
It is necessary to at least partially disassemble the front

axle in order to remove the front leaning wheel gear assembly from
the axle. The proper disassembly of the front axle has been covered




SEC. 3 - FRONT AXLE

in previous paragraphs in this same section. After the gear assembly
has been removed from the axle it can be quickly and easily disassem-
bled by removing the upper half of gear housing (2) and lifting out the
worm and shaft assembly, and the worm gear and pinion (3), (4), and
(5). If it ies desired to remove the bearing cone (9) and bearing spac-
er (11) which are between the worm and the square end of the worm shaft
it is necessary to drive out the two tapered pins (8). The worm can
then be removed from the shaft and the spacer and bearing pressed off.

INSPECTION

All bearings, gears, shafts, and worms should be carefully in-
spected for excessive wear, breakage or other damage. The rubber water
seal (6) should be checked to be sure that it fits the worm shaft and
that it is in good condition.

REASSEMBLY

The assembly of this housing is so simple that it needs no ex-
planation. However, there are two points which must be watched.
First, be sure that you install the worm gear and pinion assembly (6)
into the lower housing (1) so that the pinion (4) extends out at the
rear of the housing. The rear side of housing is shown in Illust. 9.
Second, the worm and shaft are held together by the use of two tapered
pins (8) which are driven into the tapered holes in the worm and shaft
assembly (7). When assembling the worm on the shaft be sure that the
large ends of the tapered holes in the shaft are on the same side as
the large ends of the tapered holes in the worm and that the tapered
holes line up correctly. Drive the tapered pins in until the large
end of the pin is slightly below the surface of the large end of the
holes in the worm. Peen the edge of the holes in the worm slightly
to prevent the tapered pins from sliding out.

The thrust disc (12) should be installed in the lower housing
(1) with the flat side down. The side of the thrust disc which has
been machined out should be turned up toward the worm and shaft as-
sembly. The purpose of this hollowed out center in the thrust disc
is to allow for clearance for the bearing cone (9) and worm and shaft
assembly (7).

All wearing parts and surfaces, such as bearings, gears, and
shafts should be well greased when assembled.

The bearing adjustment on the worm and shaft assembly is made in
the same manner as previously described for the steerable tongue gear
assemblies. The Allen-head, flat-point set screw with lock nut should
be installed in the lower housing. The adjustment of the bearings can
be made either before or after assembly into the front axle. In either
event the set screw should be turned in (to the right) until it comes
up tight, then back it off dbout 1/16 of a revolution. Hold in this
position and tighten the locking nut securely.




SEC. 4 - SCARIFIER

SCARIFIER LIFT MECHANISM

The scarifier 1ift mechanism is shown in disassembled form in
Illust. 10 on following page. The remainder of scarifier is shown in
Illust. 11 on page 14. An anti-coast mechanism is included in the
small reduction housing.

DISASSEMBLY

The extent to which the mechanism has to be disassembled de-
pends upon the work to be done. In case the mechanism is to be com-
pletely disassembled, the general order in which the parts should be
removed is as follows:

After uncoupling the control rod from the universal joint (26),
the cap screws should be removed from the reduction housing cover (20).
The housing cover, universal joint (26), and complete anti-coast
mechanism can now be removed from the reduction housing (19). This
unit can now be disassembled by removing the snap ring (36) from the
end of the shaft (24). The universal can now be removed from the
shaft and the shaft removed from the roller race (34).

Caution: If shaft is removed from roller race care must be
taken not to lose the rollers (28) or the springs (29). The rollers
(28) are under spring tension, and will fly out unexpectedly if not
controlled...The spacer (31) has a shoulder on one side of it. Note
the position of this shoulder and reassemble in the same position —-
with the shoulder toward the bearing cone (32).

The remainder of the disassembly is carried out by removing the
gear (21) and housing (19). In order to remove the worm and shaft
assembly from the main housing it is necessary to remove the 1lift arm
(38), square key (39), and housing cover (8). To remove the 1lift arms
(38) from the ends of the shaft (5) remove clamping bolts (40) and
drive a cold chisel into the sawed slot in the 1lift arm.

The remainder of the disassembly is so simple and obvious that
it needs no further explanation. The worm (18) should be removed
from the shaft (13) and the worm gear (6) should be removed from the
shaft (5) by installing each in a press, pushing the shaft out of the
gear.

Note: The worm gear (6) has a slightly longer hub on one side
than it does on the other. The long hub side should go toward the
long end of the shaft. This can easily be seen in the illustration.

INSPECTION

A1l parts should be inspected for excessive wear, breakage,
or other bad conditions. Worms, gears, shafts, and bearings, will
sometimes seize and score due to insufficient lubricant or improper
lubricant being used. A close inspection of all parts should be made




zl

36 ﬁ_ﬁ...o—"g P:ﬂ»— 20

M43

o SR 25 -

34— 42

N
33 —pam 24 4|

§ ¢=15

llust. 10

Scarifier Lift Mechanism

4314148VIS - ® 23S



SEC. 4 - SCARIFIER

to determine if damage of this type has occurred. If seizing or
scoring occurs both parts involved should be replaced. In other
words, if for example a worm and worm gear should score both the worm
and the worm gear should be replaced.

REASSEMBLY

When reassembling the mechanism all wearing surfaces should be
coated with grease as specified in "Lubrication Instructions" of the
Operator's Manual. New gaskets and seals should be installed through-
out the entire assembly. The seal (35) should be installed in the
roller race (34) with the sharp edge of the seal pointing toward the
inside of the housing. If a new Welch plug (43) is to be installed
in the housing cover (20) the edge of the plug should be coated with
gasket shellac or some other type of sealing compound.

After installing the Welch plug it should be driven down slight-
ly in the center to expand it into the housing cover thus forming a
tight seal.

After assembling the worm (18) and shaft (13) with related parts
in the housing (3) the end thrust adjustment should be made. When as-
sembling the thrust disc (17) into the housing (3) be sure to get the
flat side of the thrust disc toward the outside of the housing. The
flat point Allen-head set screw with hex jam nut should be installed
in the cap (10). To adjust the worm thrust bearings, turn the set
screw in (to the right) until it comes up tight; then back off about
1/16 of a revolution; hold in this position and tighten the hex jam
nut.

When installing the 1ift arms (38) on shaft (5) drive a cold
chisel into the sawed slot to spread the 1lift arms slightly. The keys
(39) should be driven in flush with the end of the shaft after the
1ift arms have been installed.

The remainder of the 1ift mechanism is assembled by reversing
the disassembly instructions. When reassembling the rollers (28)
into the roller race (34) be sure to install them with the round end
of the roller toward the universal joint. The felt oil seal (44) is
installed in the groove in the shaft (24). The bearing adjustment on
this shaft is carried out in the same manner previously outlined for
the main housing worm and shaft assembly.

748201 0—47T——T



SEC. 4 - SCARIFIER

{zItIIIII

1k

N s TR 13

Illust. 11 Scarifier Block

4




SEC. 4 - SCARIFIER

SCARIFIER BLOCK

The complete scarifier block assembly shown in Illust. 11 re-
quires very little attention or repair. The main attention necessary
is occasional sharpening and tempering of the teeth (13).

DISASSEMBLY

The disassembly of the scarifier block is so simple that it
needs no explanation. The 1ift link bearings (3) are a drive fit in
the holes of the scarifier block (1). Instructions for adjustment
of the ball and socket joints are given in the Operator's Manual.

INSPECTION

The ball and socket joints should be inspected occasionally to
determine if there is any looseness. If the grader has been turned
around with the scarifier teeth imbedded in the ground, the drawbars
on the scarifier block may have become sprung out of line. This
should be checked and if necessary, drawbars should be straightened.
Occasionally the scarifier teeth (13) should be inspected for wear and
should be sharpened when necessary by following the instructions out-
lined below.

REASSEMBLY

The reassembly of the scarifier block is the reverse of the dis-
assembly. The right and left hand scarifier draft brackets (9) and
(10) are bolted to each side of the frame directly above the front
bolster. The eight bolts used should be inserted from the inside out,
installing the nuts on the outside.

SHARPENING SCARIFIER TEETH

When it hecomes necessary to sharpen the scarifier teeth, fol-
low the instructions below.

HEATING AND REPOINTING

When heating the teeth for repointing in an oil or electric
furnace, heat six inches of the pointed end of the tooth to between
1800 and 1900 degrees F. If heating in a forge, pre-heat six inches
of the point end in the coals near the direct draft of the forge to
between 1000 and 1100 degrees F. or when the color of the tooth starts
to change from blue to dark red. Then place pre-heated end direct in
the draft of the forge, using just enough air through it to keep the
coals bright. Heat to between 1800 and 1900 degrees F. or an orange
red to a yellow color.

Forge to the point desired. During the repointing operation
keep six inches of the point end of the tooth above 1525 degrees F.
or a cherry red. After this operation is completed, lay the tooth
near the fire or bury it in dry ashes until it is cool to the hands.




SEC. 4 - SCARIFIER

HARDENING

When heating the tooth for hardening in an oil or electric
furnace, heat six inches of the pointed end again to between 1525

and 1575 degrees F. or a cherry red to bright cherry red.

If heating in a forge, pre-heat six inches again in the coals
near the direct draft of the forge to between 1000 and 1100 degrees
F., or when the color of the tooth starts to change from blue to dark
red. Then place the pre-heated end of the tooth in the direct draft
of the forge, using just enough air through it to keep the coals
bright. Heat the pointed end of the tooth to between 1525 and 1575
degrees F., or a cherry red to bright cherry red.

The tooth should be quenched in quenching o0il until cold. Never
quench when above 1575 degrees or a bright cherry red. The Brinell
hardness should range from 375 to 477 from the point of the tooth back
three inches.




SEC. 5 - DRAWBAR, CIRCLE AND MOLDBOARD

DRAWBAR, CIRCLE, CIRCLE REVERSE, AND MOLDBOARD

The drawbar, circle, circle reverse and transfer housings, and
moldboard are shown in Illust. 12, 13, 14 and 15 in the following pages.
Due to the close relationship of the parts shown in these illustrations
they will be discussed as a group rather than individually.

DISASSEMBLY

The extent to which these units are disassembled depends entire-
1y upon the work to be done. Any one group of parts as shown in the
illustrations can be removed and disassembled without disturbing any
of the other groups. In other words, the circle assembly shown in
I1lust. 13 can be removed without disturbing the circle reverse and
transfer housings shown in Illust. 14. The reverse is also true.

The removal of the circle reverse and transfer housings can be
accomplished quite easily without disturbing any of the remaining
parts on the drawbar assembly. Here again the method of removal is
obvious and requires no explanation. To disassemble the circle re-
verse housing, first remove the cover plate (2) and the reverse gear
and pinion (3), Illust. 14. After removing the spring (13) and pins
(10) and (20) the shaft (14) can be removed from the lever (15),
housing (1), and the locking pawl (16). Now by driving out the two
tapered pins (19) the worm and shaft assembly (18) can be disassem-
bled and removed. The remainder of the disassembly of the circle re-
verse housing is a very simple process.

To disassemble the transfer housing, remove the four cap screws
which hold the cover (22) to the housing (21) and remove the gear and
shaft assemblies.

INSPECTION

A close inspection of all parts should be made to determine
excessive wear, breakage, or other damage. If the wear plates (8)
and (9) on drawbar (Illust. 12) have become excessively worn, they
may be turned over and assembled the other side up. This will pro-
vide a new wearing surface. The felt washers (23) Illust. 14, should
be replaced with new ones. It is usually necessary to replace the re-
tainers (24) when replacing the felt washers. The universal joints
(11) and (12) should be inspected for excessive wear and should be re-
placed if excessive looseness in the knuckles is found.

REASSEMBLY

All wearing surfaces should be coated with grease before assem-
bling. This is true of all parts shown in Illust. 12, 13, 14, and 15.

The reassembly of the circle reverse gear housing, Illust. 14,
is the reverse of the disassembly. The first step is to install the




SEC. 5 - DRAWBAR, CIRCLE AND MOLDBOARD

Illust. 12 Drawbar

18




SEC. 5 - DRAWBAR, CIRCLE AND MOLDBOARD

T,

'-O—vu'
L ]

8 % g,
4 -
A i 4
A el P o k

Illust. 13 Circle

thrust bearings (5) and (4). After these thrust bearings have been
installed in the housing (1),install the worm and shaft assembly (18).
Care must be taken to assemble the worm on the shaft so that the large

2! 27 25 26 2
/ }.“¥ i » 2‘
5e = BN
Py
27 26 22
1) 8
]

Illust. 14 Circle Reverse and Transfer Housings




SEC. 5 - DRAWBAR, CIRCLE AND MOLDBOARD

Illust. 15 Moldboard

end of the tapered pin hole in the shaft is on the same side as the
large end of the tapered pin hole in the worm. Be sure that the holes
line up properly. Install the tapered pins (19) and drive them in
with a punch and hammer until the large end of the pin is below the
surface of the large end of the hole. Peen the edge of the hole
slightly to prevent the pins from sliding out. Now turn the two thrust
bearings in (turning to right) until they come up tight. (Turn each
thrust bearing in equally in order to center the worm in the housing.)
Back one of the thrust bearings off about 1/16 of a revolution. Hold
both ngust bearings in this position and install and tighten the lock
nuts .

The shafts (27) with gears installed should be slid into the
housing (21) before installing the felt washers (23) and felt washer
retainers (24). A new gasket (28) should be used when installing the
housing cover (22).

The remainder of the assembling of these parts is so simple that
it needs no detailed instructions. Instructions are given in the
Operator's Manual for adjusting the wearing plates on the drawbar and
circle. Instructions are also given in the Operator's Manual for ad-
justing the ball and socket joints on the lifting links (17) and (18),
Illust. 12, and for adjusting the ball and socket joints on the later-
al shift link (19).

20



SEC. 8 - REAR AXLE

REAR AXLE (LESS GEAR ASSEMBLIES)

Illust. 16 Rear Axle (Less Gear Assemblies)

The rear axle, less gear assemblies, is shown disassembled in
Illust. 16. The rear leaning wheel gear assembly and control, and the
frame side shift gear assembly and control are shown in later pages of
this section.

DISASSEMBLY

If it becomes necessary to disassemble the rear axle completely,
it should first be removed from the grader

The removal is shown in Illust. 17 and 18.
Remove the rear wheels and the guiding
blocks (21) and the two spacer shims (22)
shown in Illust. 36. The position for re-
moving the guiding blocks and spacer shims
is shown in Illust. 17. Next, remove the
stop bolts from the axle angle (2),Illust.
16.

Shown in Illust. 18 is the rear axle
assembly as it is slid out of the frame.
NOTE: The slotted nuts (11) Illust. 16,
should be kept on the ends of the spindle F £1 b
assemblies (9) and (10) to prevent damage to 1 g
the threads. The remainder of the disas- [FRESEESEES ~!~$ Gu:d!nq
sembly is so simple that it needs no t B Block
further explanation.

Illust. 17

748201 O—47——8 21



SEC. 6 - REAR AXLE

: C e | inspecTiON

1 A1l parts should be inspected for
excessive wear or other damage. The axle
angles should be checked to be sure they
have not become bent out of shape.

=

v REASSEMBLY
Lok
>0 4 e g””- The reassembly of the rear axle is
\ "-j r ;: g‘c“‘:s just as simple as its disassembly and is
e by merely the reverse of the disassembly pro
cedure. All wearing surfaces should be
coated with grease when reassembling.
When reinstalling the rear axle assembly
in the main frame of the grader care must
be taken to install the square shaft (17)
Illust. 18 Illust. 19 in the hollow square (18) so
that the universal joints (15) and (19)
lie in the same plane. This has been previously discussed in Section
2 and has been shown in Illust. 6.

The bolts which pass through the axle angles holding them to-
gether should be installed from front to rear with the nuts on the
back side.

REAR LEANING WHEEL GEAR ASSEMBLY

The rear leaning wheel gear assembly with control is shown dis-
assembled in Illust. 19.

DISASSEMBLY

In order to disassemble the rear leaning wheel gear assembly it
should be removed from the rear axle. After removing the five bolts
which hold the upper and lower housings together, the complete assem-
bly can be lifted apart. It is not necessary to disassemble the worm
end shaft assembly (8). The worm gear (5) can be removed from the
pinion (2) by supporting the worm gear in a press and pressing out the
pinion.

The control housing is disassembled by driving out the taper gn
(22) and removing the pinion (23) and crank assembly (20). The re-
mainder of the disassembly needs no further explanation.

INSPECTION

A1l parts should be closely inspected for excessive wear and any
parts which are found to be in badly worn condition should be replaced.
The universal joints (15) and (19) should be carefully checked for wear.
If the water seal (14) has deteriorated or if it fits the shaft loose-
ly it should be replaced. If the felt seal (28) is badly worn or has

22




SEC. 6 - REAR AXLE

J

/”25 23 24 2

Illust. 1 Rear Leaning Wheel Gear Assemb

been leaking grease it should also be replaced. These are the only
seals or gaskets used in these assemblies.

REASSEMBLY

When reassembling this unit all wearing surfaces should be coat-
ed with grease. If the vibrating link (4) has been removed from the
pinion (2) be sure when reassembling that the link is installed on the
pinion so that the S curve in the link curves back over the top of the
housing. The thrust disc (13) should be put into the bottom of the
lower housing (1) with the flat side down. The bolts which hold the
npper and lower housings together should be put in from the bottom
with the nuts on top.

After assembling, the bearings on the worm shaft should be ad-
Justed by turning the flat-point Allen head set screw in until the
screw comes up tight. Then back the set screw off about 1/16 of a
revolution, hold in this position, and tighten the locking nut.

If the shaft (29) has been removed from the beveled gear (24)
be sure when reinstalling that the rivet in the beveled gear and shaft
is ground down sufficiently to provide ample clearance between the
rivet and the housing (25). The felt washer (28) and retainer (27)
should not be installed on the housing (25) until after the shaft (29)
has been installed in the housing. When assembling the pinion (23)
on the crank assembly (20) see that the tapered hole in the crank and
the pinion lines up. After lining up hole drive the taper pin (22)
into hole and rivet slightly on the opposite end. Be sure to line up
the universal joints as shown in Illust. 6, Section 2. The remainder
of the reassembly is so simple that it needs no further explanation.

FRAME SIDE-SHIFT GEAR ASSEMBLY AND CONTROL

A disassembled view of the frame side-shift gear assembly and
control is shown in Illust. 20.

DISASSEMBLY

In order to disassemble the gear assembly it is necessary to re-

23



SEC. 6 - REAR AXLE

11 ? ? 9 81012 16 15 e
B0 ] 1
Y ‘ Y Y ¥
$3¢ * &E | - S
i" \-_k -~ l\:‘ i4

Illust. 20 Frame Side Shift Gear Assembly and Control

move the entire assembly from the grader frame. It is then very easy
to disassemble by removing the five bolts which hold the upper and
lower housings together and 1lifting out the parts. It is not neces-
sary to remove the taper pins (7) from the worm and shaft (6) in order
to disassemble the unit.

INSPECTION

All parts should be inspected for excessive wear, breakage or
other damage. If the water seal (12) has deteriorated or does not fit
the shaft tightly it should be replaced. The universal joints (16)
should be inspected carefully and if excessive wear is found they
should be replaced.

REASSEMBLY

When reassembling all wearing surfaces should be coated with
grease. The thrust disc (11) should be installed in the lower hous-—
ing (1) with the flat side down.

After the housing has been assembled, the worm and shaft end
bearing adjustment can be made by turning the flat-point Allen head
set screw in until it comes up tight; then back the set screw off
about 1/16 of a revolution, hold in this position and tighten the hex
jam nut securely.

The remainder of the assembly is very simple and needs no de-
tailed instructions.

24



SEC. 7 - WHEELS

WHEELS

Illust. 21 Wheels

The wheels with bearings and related parts are shown in Illust.
21..

DISASSEMBLY

Removing wheels is easiest accomplished by raising the axles
through forcing the blade down against hard ground. To raise front
wheels, the blade should be turned crosswise to the grader and forced
down until wheels clear ground. If a rear wheel is to be removed, the
blade should be pointed toward the wheel to be raised and that end of
blade forced down.

Remove the four cap screws
which hold the seal retainer (3) to
the wheel hub. Remove the hub cap
(4), nut and washer. Wheel can now
be removed from the spindle. The
extent to which the remainder of
the disassembly is carried depends
upon the condition of the parts.

INSPECTION
All parts should be careful-

ly inspected for excessive wear
or other damage. If either the

Illust. 22 t

25




SEC. 7 - WHEELS

bearing cones (6) or the bearing
cups (7) appear to be badly worn
or chipped, they should be re-
placed. The seal (5) should be
replaced if it has become worn or
damaged.

REASSEMBLY

When reassembling the seal
(5) into the seal retainer (3) put
the sharp edge in first so that it
Illust. 23 points toward the axle. To install
the seal and seal retainer on the
spindle, insert the spindle pilot into the seal as shown in Illust. 22.
Then slide the seal, seal retainer, and spindle pilot onto the spindle.
Force the seal and seal retainer off from the spindle pilot and onto
the shoulder on the spindle. Remove the spindle pilot from the spindle
leaving the seal and seal retainer installed as shown in Illust. 23.

The bearings may mow be installed with the wheel and the washer
(12) Illust. 16, and slotted nut (11) installed on the end of the
spindle. To adjust the bearings, tighten the slotted nut up tight
(turning to the right) then back it off (turning to the left) one slot
in the nut. Install the cotter pin. Install the hub cap (4) Illust.
21 with a new gasket (8). There is no gasket used with the seal re-
tainer (3). The bearings should be coated with grease when installed
and should be greased after installation as described in "Lubrication
Instructions" in the Operator's Manual.

26



SEC. 8 - BLADE CONTROLS

BLADE LIFT MECHANISM (RIGHT AND LEFT)

13

T,

-

?4~.|‘4—=1?
™~ I
- 21
£ - -y 'r. ; 3

= - {0
- |
.15

ﬁ-«* T
it--‘)
-8
i;‘l-q—-—?
-5

.- 1]

e 10

fa_.q* 4

e — |

Illust. 24 Blade Lift Mechanism (Right and Left)

The right hand blade lift mechanism is shown disassembled in
Illust. 24. The only difference between the right and left 1ift mech-
anisms is in the worm (7) and the worm gear (5).

in rights and lefts.
DISASSEMBLY

The extent to which the blade
1ift mechanism is to be disassembled
depends upon the work to be done. An
inspection of the gears and bearings
can be made by removing the cover (19).
The worm and shaft can be removed from
the housing as shown in Illust. 25. It
is not necessary to remove the bearing
cones (11) Illust. 24, in order to re-
move the worm and shaft assembly.

If the worm gear (5) must be re-
moved, a bar puller should be used. Two
holes are provided in the worm gear with
3/4" N.C. threads (10 threads per inch)
for attaching the puller to the worm
gear. In order to remove the worm (7)

These parts are made

Illust. 25

27



SEC. 8 - BLADE CONTROLS

from the shaft (8) it should be sup-
ported in a press and the shaft pressed
out.

INSPECTION

All parts should be inspected
for excessive wear, breakage, or other
bad conditions. Worms, worm gears,
shafts, and bearings will sometimes
seize and score due to insufficient
lubricant or improper lubricant being
used. Therefore, a close inspection
of these parts should be made to de-
termine if damage of this type has
occurred. Parts which are damaged in
this manner should be replaced with

Illust. 26 new ones. It is always advisable to
replace both worm and worm gear when
damage or excessive wear has occurred to either.

REASSEMBLY

A1l wedring surfaces should be coated with grease before assem—
bly. The correct weight of grease is given in the "Lubrication In-
structions" in the Operator's Manual.

New gaskets and seals should always be used when reassembling
the blade 1ift mechanism. The seal
(16) should be installed in the bear-
ing cap (18) with the sharp edge of
the seal pointing toward the inside of
the housing. Care must be taken when
installing this seal on the worm shaft
(8) so that damage to the seal will
not occur when it is slid over the
shoulder on the shaft. If a new Welch
plug (22) is to be installed in the
cover (19), the edge of the Welch plug
should be coated with gasket shellac
or some other sealing compound before
it is installed. After the Welch plug
has been put in the cover the center
of the plug should be driven in slight-
ly to tighten the plug in the cover.

Install the worm gear (5) on the 1lift
Illust. 27 rm (4) before inserting the square
key (6). After the worm gear and key
have been put on the 1ift arm, install the set screw and hex jam nut.
After the assembly has been completed it should be possible to turn
the 1ift arm (4) by hand.

28



SEC. 8 - BLADE CONTROLS

The worm and shaft assembly can be installed as shown in Illust.
25. The thrust disc (21) should be put on with the flat side toward
the outside of the housing. The thrust disc is the part which the
Allen head set screw presses against for adjustment of the bearings.

The assembly of the bearing cap (17) is shown in Illust. 26.
After installing this bearing cap, turn the flat-point Allen-head set
screw in until it comes up tight. Then back the set screw off about

1/16 of a revolution, hold in this position and tighten the hex jam
nut as shown in Illust. 27.

The remainder of the assembly operation is so simple that it
needs no further explanation. After the assembly has been completed
the 1ift mechanism should turn freely without binding at any point.

BLADE LIFT SPRINGS

W

i

AR

@R

Illust. 28 Blade Lift Springs

The blade 1ift springs, rocker bar, and yoke are shown in Il-
lust. 28. The disassembly, inspection, and reassembly of the blade
1ift springs are so simple and obvious that they need no detailed ex-
planation. In order to remove or install the blade 1ift springs, a

748201 O—47—Y 29




SEC. 8 - BLADE CONTROLS

chain hoist should be attached to
one of the springs as shown in
Illust. 29. Then by lifting with
the hoist, one spring will be
stretched sufficiently to allow
the opposite spring to be unhooked
or hooked as shown in the illus-
tration.

Illust. 29.
LATERAL SHIFT FOR BLADE

T ——l il g

Illust. 30 Lateral Shift for Blade

The lateral shift mechanism disassembled is shown in Illust. 30.
This assembly is constructed in a very similar manner to the blade
1ift housings — in fact, many of the parts are interchangeable.

DISASSEMBLY

The disassembly of this unit is carried out in a very similar
manner to that described for the blade 1lift mechanism in the preceding

30



SEC. 8 - BLADE CONTROLS

pages. The extent to which the disassembly is carried depends entire-
ly upon the work to be done. The worm and shaft assembly can be re-
moved in the same manner as shown for the blade 1ift mechanism in Il-
lust. 25. To remove the worm (7) from the shaft (26) support the worm
in a press and press out the shaft. In order to remove the worm gear |
(27) from the lateral shift arm (1) a bar puller should be used. Two
3/4" holes with N.C. threads (10 threads per inch) are provided in the
worm gear for attaching the puller.

The lateral shift arm may be removed from the housing by either
unbolting the housing from the main frame and sliding it off of the
arm or by removing the lower bearing bracket (4) and sliding the arm
out of the housing.

INSPECTION

All parts should be inspected for excessive wear or breakage.
Worms, worm gears, shafts, and bearings will sometimes seize and score
due to insufficient lubricant, or improper lubricants being used.
Therefore, a close inspection of these parts should be made to deter-
mine if damage of this type has occurred. Parts which are damaged or
worn should be replaced with new ones. It is always advisable to re-
place both worm and worm gear when damage or excessive wear has oc-
curred to either.

REASSEMBLY

All wearing surfaces should be coated with grease when they are
assembled; the correct weight of grease is given in the "Lubrication
Instructions" in the Operator's Manual. New seals and gaskets should
always be used. The seals (3) and (28) should be installed with the
sharp edge of the seal toward the inside of the housing. Care should
be taken when installing the seals not to damage them in any way.

After the arm (1) has been installed in the housing (14) the
bolts which hold the housing to the frame should be installed but not
tightened. The worm gear (27) should be driven on the arm, the key
(2) installed, and the set screw with hex jam nut installed in the
worm gear and tightened securely. Be sure that the arm (1) will turn
freely at all times during the assembly operation. After the worm and
shaft assembly has been installed in the housing, insert thrust disc
(9) being sure to install it with the flat side out.

The brake bracket (19) should be put on with the bracket arm on
the lower side. The brake band (18) straddles this brake bracket arm.
The draw bolt (21) and lever (20) should be assembled so that the
lever points up when the brake is released.

After the end cap (13) has been put on the flat-point Allen-head
set screw should be installed and tightened until it comes up tight;
then back it off about 1/16 of a revolution, hold in this position and
tighten the hex jam nut securely.

31



SEC. 8 - BLADE CONTROLS

If a new Welch plug (6) is to be put in the housing cover (15)
the edge of the plug should be coated with gasket shellac or some
other sealing compound before it is installed. After installing the
Welch plug in the cover, the center of the plug should be driven down
slightly in order to tighten the plug in the cover. After the cover
(15) has been put on the housing (14) the bolts which hold the hous-
ing to the main frame can be tightened. By not tightening these bolts
until after the assembly has been completed, correct alignment of the
shaft and housing is obtained.

32



SEC. 9 - MISCELLANEOUS CONTROLS

TRANSMISSION ASSEMBLY FOR 3-1N-| CONTROL

#
g
2

5

i ) -
? O ¢
h5 6

Illust. 31 Transmission Assembly for 3-in-1 Control

This transmission disassembled and with brackets is shown in
I1lust. 31. This 3-in-1 control operates the front leaning wheel gear
assembly, the circle reverse, and the scarifier lift mechanism. If
the grader is not equipped with a scarifier the dummy shaft (22) is
used in place of the gear and shaft for this control.

DISASSEMBLY

When it becomes necessary to disassemble the transmission it is
not necessary to remove it from the grader. All of the work can be
done while the transmission case (1) is attached to the support brack-
at (17).

The extent to which the transmission is to be disassembled de-
pends upon the work to be done. If the shaft (4) is to be removed from
the case, first remove the 1/4" lubrication fitting on the lower front
side of the housing. Care should be taken when removing this fitting
not to lose the spring (12) or the steel ball on top of the spring.
(The steel ball is 13/32" in diameter.) The crank assembly (15) is
removed from the end of the shaft (4) by removing the snap ring (16)
and the pin (21). The remainder of the disassembly of the transmis-
sion is so simple that it needs no further explanation.

INSPECTION

Inspect all gears and shafts for excessive wear or other damage.
Any parts which are found to be in bad condition should be replaced.
Inspect the hole through the end of each shaft to determine if exces-
sive wear has occurred.

33



SEC. 9 - MISCELLANEOUS CONTROLS

REASSEMBLY

The reassembly of the transmission is just as simple as the dis-
assembly and is accomplished by reversing the disassembly procedure.
To aid in identifying the spacers, the length of the spacers is as
follows: Spacer (9) is 1-3/4" long; spacer (10) is 7/8" long; and
spacer (11) is 2-5/8" long.

The shafts should be installed in their numerical order, i.e.
(4), (6), (7), and (8). Shaft (6) is installed in the right side,
shaft (7) is installed in the left side, and shaft (8) is installed in
the top center.

The remainder of the reassembly is merely the reverse of the dis-
assembly and is so simple that it needs no further explanation. A new
gasket (14) should be used and all wearing parts should be coated with
lubricant specified in "Lubrication Instructions™ in the Operator's
Manual, when the parts are being assembled into the transmission case.

FRONT LEANING WHEEL CONTROL RODS

The front leaning wheel control rods are shown laid out in their
proper order in Illust. 32. These control rods are operated by the
transmission assembly shown in Illust. 31, and operate the front lean-
ing wheel gear assembly shown in Illust. 9, Section 3.

DISASSEMBLY

The disassembly of the control rods is a very simple process
which requires no explanation. The two rod bearings (6) are mounted
in the rear bearing block on top of the main frame and in the right
hand hole of the front bearing block on the main frame. The rod (9)
is mounted in the bearing (10) Illust. 36. The universal joints (5)
are all the same and are made to fit a 1" shaft on either end. All
control rods and universal joints are held together by the pins (3).
The universal joint (11) is made to fit the 1" rod on one end and a
square shaft on the other. The Woodruff key (2) fastens the sliding
coupling of the universal joint (1) to the rod (4). Universal joint
(1) is mounted on shaft (6) Illust. 31.

i : g b

|~ —— s

b3 ) g
3

Illust. 32 Front Leaning Wheel Control Rods




SEC. 9 - MISCELLANEOUS CONTROLS

INSPECTION

A close inspection of all universal joints should be made oc-
casionally to determine if any of the joints are worn to the point
where the efficiency of the controls is impaired. Those badly worn
should be replaced and if any of the control rods become bent or worn
at the bearings or on the ends, they should be immediately straight-
ened or replaced.

REASSEMBLY

To reassemble the control rods, reverse the procedure followed
in disassembly. NOTE: In order to disassemble and reassemble the rod
(10) and universal joint (11) it is necessary to remove the front axle
assembly as shown in Illust. 8, Section 3. The wuniversal joints
should be lubricated thoroughly when assembled.

CIRCLE REVERSE CONTROL RODS

7 2 3
. ; '
2
(‘l 6 %
~ o/ 8
RILE IEVERSE CORTRSL RODS 1

Illust. 33 Circle Reverse Control Rods

The circle reverse control rods are shown laid out in their
proper order in Illust. 33. These rods are driven by the transmission
assembly shown in Illust. 31, and drive the circle reverse transfer
case shown in Illust. 14, Section 5.

DISASSEMBLY

The disassembly procedure is so obvious that it requires no de-
tailed explanation. The universal joint (1) is attached to the shaft
(8), I1lust. 31. The universal joints (6), Illust. 33, are exactly
the same and are made to fit a 1" rod on either end. The rod (5) is
installed in the bearing (11), Illust. 36, and passes completely
through the main frame. Universal joint (7), Illust. 33, is made to
fit a 1" shaft on one end and a 7/8" shaft on the other. The Woodruff
key (3) is installed in the rod (4) for attaching the sliding coupling
on the universal joint (1).

INSPECTION
Inspection of all universal joints should be made occasionally

to determine if any of the joints are worn to the point where the ef-
ficiency of the controls is impaired. Any worn badly should be re-




SEC. 9 - MISCELLANEOUS CONTROLS

placed and if any of the shafts become bent or worn at the bearings
or on the ends, they should be immediately straightened or replaced.

REASSEMBLY

Reassembling the control rods is a simple process requiring only
the reversing of the disassembly procedure. NOTE: When assembling
the square shaft (9) into the hollow square (8), care should be taken
to assemble them so that the universal joints lie in the same plane.
This is discussed in Section 2, under "Steerable Tongue Control Rods"
and is shown in Illust. 6.

SCARIFIER CONTROL RODS

.

- >
¥

§ e -’m w—;.-r.;.wu-:-.s;:,_- B

= e ;
& 5/
Illust. 34 Scarifier Control Rods

The scarifier control rods shown in Illust. 34 are driven by the
shaft (7), Illust. 31, and drive the scarifier 1ift mechanism shown in
Illust. 10, Section 4.

DISASSEMBLY

The disassembly of the scarifier control rods is a very simple
matter. The universal joint (1), Illust.34, is attached to the front
end of the shaft (7), Illust. 31. The Woodruff key (3), Illust. 34,
fastens the control rod (4) to the sliding coupling of the universal
joint (1). The universal joint (6) is made to fit a 1" shaft on both
ends. The bearing (5) is mounted in the left hand hole of the rear
bearing block (14), Illust. 36.

INSPECTION

Inspect all universal joints occasionally to determine if any
of the joints are worn to the point where the efficiency of the con-
trol is impaired. Those worn badly should be replaced and if any of
the control shafts become bent or worn at the bearings, or on the ends
they should be immediately straightened or replaced.

REASSEMBLY
The reassembly procedure is the reverse of the disassembly and

requires no detailed explanation. The universal joints and control
rods are held together with the pins (2).




SEC. 9 - MISCELLANEOUS CONTROLS

M

CIRCLE UNLOCKING ROD

Illust. 35 Circle Unlocking Rod

The circle unlocking rod is shown laid out in its proper order
in Illust. 35. The foot pedal (1) which operates the unlocking rod
is mounted on a stub shaft on the right side of the lateral shift
housing support angle. The rod (2) slides through the unlocking rod
guide (18), Illust. 36, and is coupled to the pedal (1), Illust. 35.
The rod (4) is threaded on one end. The threaded end passes through
the swivel bolt (17), Illust. 14, while the other end is supported by
the locking rod support bar (3), Illust. 12. The rod (3), Illust. 35,
couples the other two rods together. If any of the control rods be-
come bent or damaged in any other way they should be immediately re-
paired or replaced.

The disassembly and reassembly of these unlocking rods are 8o
obvious that they need no explanation.

37



10 - MAIN FRAME AND PLATFORM

SEC.

QWEIf urEy

9¢ “3suTLI

38




SEC. 10 - MAIN FRAME AND PLATFORM

MAIN FRAME

The main frame assembly with related parts is shown in Illust.
36. All other assemblies on the grader are assembled on, or attached
to the main frame.

Little or no trouble should be experienced with breakage of
welds. All welds are sufficiently strong to withstand a1l normal
working and shock loads. However, if the machine has been subjected
to abnormal loads or to shocks, such as falling off a truck or flat
car while in transit, an inspection should be made of the parts which
sustained shock and damage. To inspect welds, clean them thoroughly
with a steel brush. Weld breakage will first appear as a hairline
crack and will progress into ultimate breakdown.

If weld breakage occurs, the old weld should be trimmed out with
a cold chisel or acetylene torch. Reweld with a 1/8" shielded elec-
trode, peening the weld after each pass until it has been built up to
its original height.

Although the main frame assembly is welded together, the welded
parts may be replaced. However, it is very seldom necessary to replace
any of the welded parts on the main frame. Points of wear are equipped
with replaceable wearing plates. The draft plate (29) is bolted se-
curely to the rear axle carrier plate (3) by three bolts which are
installed from the bottom up with the nuts on top. The bolts which
hold the rear axle clips (25) and the spacers (26) to the rear axle
carrier plate (3) should be installed from the bottom up with the nuts
on top.

OPERATOR'S PLATFORM

Il1lust. 37 (on the following page) shows view of the operator's
platform with spring disassembled. The platform is attached to the
main frame of the grader and the rear end is supported by the platform
support bar (2) and the spring assembly (5). Rebound of the platform
is absorbed by the coil spring (7) and bolt (6). The platform assembly
(1) %s)attachad to its support brackets by the four shoulder bolts (4)
and (3).

The spring (5) is attached to the support bar (2) by two machine
bolts. These bolts are installed from the inside of the spring up,
with the square nuts on top of the support bar. The spring is held to
the rear axle carrier plate by two bolts which pass down through the
spring, the spacer block (8), and the rear axle carrier plate. Hex
nuts are installed on the lower side of the carrier plate.

The drilled bolt (6) is inserted from the bottom up through the
lower and upper sections of the spring and through the support bar
(2). The coil spring (7) is held in place by putting two hex jam nuts
on the end of the bolt.

39



SEC. 10 - MAIN FRAME AND PLATFORM

Illust. 37 Operator’s Platform

%0




INDEX
T0
PARTS LIST

WARNING

SPARE PARTS can be supplied promptly
and accurately only if positively
identified by correct part number
and correct part name.

FURNISH THIS INFORMATION ON ALL RE-
QUISITIONS. WITHOUT FAIL, on all
requisitions, give name of machine,
name of manufacturer, model or size,
manufacturer's serial number of each
machine and subassemblies attached
to machine, and components and ac-
cessories for which spare parts are
requi red.

List spare parts for only one make
or kind of machine on each requisi-
tion.

Requisitions must be double spaced
to provide room for office notations
when necessary.

GENERAL
INFORMAT | ON

STEERABLE TONGUE

FRONT AXLE

SCARIFIER

DRAWBAR, CIRCLE
& MOLDBOARD

REAR AXLE

WHEELS

BLADE CONTROLS

MISC. CONTROLS

MAIN FRAME
& PLATFORM

TOOLS

NUMERICAL INDEX

ebedid et gk didbd




On this page is shown a sample spare parts requisi-
tionon QMC Form No. 400 which con?orms to the latest
revisions. The marginal notes give instructions for pre-
paring a requisition for spare parts for Engineer equip-
ment.

The revised QMC Form 400 has new column head-
ings. Until new forms are available use the present
form and type or write in corrections in column head-
ings as shown below.

Under revised heading "Nomenclature” and "Unit"
list the article and the unit (ea for each; Ib for pound;
etc.). Under heading "Maximum or Authorized Level"
list the authorized organizational allowances or depot
stock levels given in ENG 7 and ENG 8 of the ASF

Engineer Supply Catalog (superseding Part lll, Corps of
Engineers Supply Catalog). ?he total number on hand
for each item is listed under "On Hand". In column
headed “Due In" enter the total quantity previously
requisitioned but not delivered. Column heade
"Required” is to be changed to read "Quantity
Desired" and column headed "Approved" is to read
"Remarks." For "Initial" and "Replenishment” requisi-
tions, the sum of "Quantity Desired”, "Due In", and "On
Hand" should ejual "Maximum or Authorized Level."

Additional details on this subject are covered in
ENG | of the ASF Engineer Supply Catalog which
incorporates information formerly contained in Section
AA.-I, Part lll, Engineer Supply Catalog.)

State PERIOD designation by use of one of the following terms:

I
2
3

"SPECIAL"—requisitions for necessary repairs not

"INITIAL"—first requisition of authorized allowances.
"REPLENISHMENT"-subsequent requisitions to maintain authorized allowances.

Type "SPARE PARTS"
in upper right hand cor-
\mr of requisition.

\

covered by allowances.

Address requisitions to Engi-
neer Field Maintenance
Office, P. O. Box 1679, Colum-
bus, Ohio (except for spare
parts for searchlights and bar-
rage balloons which are ad-
dressed to Schenectady, N. Y. /]

SPARE PARTS
(SAMPLE)
UISITIO!

1

No. of Ghouta Bhowt Wa. 1

or Ogden, Utah ASF depots).

Give complete shipping/
instructions. Special instruc-
tions for packing, marking,
routing, etc., ll\ou?d be given
at bottom of requisition.

ferent from “amer 20" induds addres):

el £.Reox

For the Commanding

DL re

Officer:

C John K.

Robert E. Roe,

—:é?;'jﬂc'.l’f;ﬁerw Officer L
State lature o MOMENCLATURE AND UNIT o .| owmams | pum o | novmcnme
of mac{in;also make, model~ STEK Mo
machine serial number and | —rus ror ouomn, sow, ToE-TrvE, RN, Ju- oo, |
.5 A regisbalion menber. /10-!1 HOLDSOARD. " ADAFS ., MOREL 104, WITTH SCARTFISR i
L *BBI& to replenish second pohelor set |
Prepare a separate requisition T Lot
for each different machine. Hsus MET TELIIS
State basis or authority and/ 551297 LIFT BALLS | 4 5 o 1
date delivery is re uired, im- ey e N ; - y
mediately below description
of machine. CIRoE
w730 PITCH SDJTSTING LINK  ea | 2 1 0 1
Double space between items— R4 I
LocK ea 2 1 o 1
Group parts required under POLDBOARD
group headings as shown in T [ e DA e ’ . ;
manufacturers’ parts catalogs
{Technical Manuals). 320443 | R. F. BOOT ea | 1 o 0 1
State OCE stock numbers, /]
manufacturers' parts numbers
and nomenclature accurately
and completely. Do not use v
abbreviations. A

P

o ———r—

*Nonexpendable items such as tools must be accounted for, when requisitioned,
by a statement that they have been placed on REPORT OF SURVEY or STATE-

ENT OF CHARGES.

Emergency requisitions sent by telephone, teletype, cablegram, teleg
mﬁrrnyed i?nrnecliaicly with rcquir:iﬁon marked: "Confirming (state

raph or radio inust be con.
ide

ntifying data)."




PREPARATION OF REQUISITIONS

A sample requisition in the correct form for submission by the
Engineer Property Officer is shown on the opposite page.

THIS SHALL BE FOLLOWED IN MAKING
OUT REQUISITIONS

In order to eliminate duplication of work, Property Officers may
authorize organizations to prepare requisitions in final form, leaving
requisition number space blank for completion by Property Officer.

THE FOLLOWING RULES WILL BE OBSERVED
CAREFULLY IN PREPARING REQUISITIONS
FOR SPARE PARTS:

Prepare a separate requisition for each different machine.

b. Type “SPARE PARTS” in upper right hand corner of requisition
form.

c. State PERIOD designation by use of one of the following terms:
(1) “INITIAL”—Afirst requisition of authorized allowances.

(2) “REPLENISHMENT”—subsequent requisitions to maintain
authorized allowances.

(3) “SPECIAL”—requisitions for necessary repairs not covered by
allowances.

d. Give complete shipping instructions.

e. State proper nomenclature of machine, and make, model, serial
number and registration number.

f. State basis of authority, and date delivery is required, immediately
below description of machine.

g Group parts required under group headings as shown in manufac-
turer’s parts catalogs.

h. State manufacturers’ parts numbers and nomenclature descriptions
accurately and completely. Do not use abbreviations.

i. Double space between items.

j-  Emergency requisitions sent by telephone, telegraph, or radio must
always be confirmed immediately with requisition marked: “Con-
firming (state identifying data).”

k. Nonexpendable items must be accounted for.




- GENERAL INFORMATION

SEC.

‘'puUnoJ 8q ITIm Joqumu jJxed pue ‘uorqdtaossp ‘jaed ayq yoIym uo saded J0 ‘eFed syj
nod 1197 TIIM yorym ‘sfed o31s80ddo uo X8pul 04 J8JOJI USYJ] ‘UOTIIBIESNTII 8A0Qe UT
pasn s1 qJged yotym ul AJquesse uUlBW 9Yy3 93007 218J1J ‘quem nok jasd ayjz 93007 OF

SIIT1GWISSY NIVA ONIAJILNIAl LYVHD 3ON3IY¥I43Y

A Sl .1_".__.1.1 L..n.
...."_..._ ) ........._. ...._”..__.”_ ____h...

{7 g

o - Bid ‘- .w“ = -
.__r . _.-.| | - = .._.F_.. (IR ._uu-

: ..".....____.F.._.-:..__h | oo g
T

e
ko

T i AR T L o S i bk e et S e

el o

ks iy

e e S

b

k] ik T e e

f pgEE T

h_% U e e

1
B

e

w1 T ] Sk
e R T Tl

......

}:;ﬂ:plgl:-_“_|“1|;i'ﬂ!'-i-gw-':|_ﬂji__'ﬂl1u"J-H|I-'l'|:|'I1‘|:'.|‘.'-"'-'.'ﬁ‘—_!|:II'1_'|'|:":1_

L

}hﬁn-mﬁnmﬂw—rﬁwmﬁa'ﬂ'ﬁ‘m' >

}#ﬂ' S SR

S
it
e

P
oy
e

-fn-
.{ﬁ\_‘l
(L=l
d_‘1' -,j_||.|l|l.'|1'
f i
-q‘W. i
LI bt
Ty ¥

} ._.:-._.&..u..,.




SEC. | - GENERAL INFORMATION

Mﬂ_—_.—“_“__m

HOW TO USE THIS PARTS LIST

First refer to illustration on opposite page to obtain reference number of the
main assembly on which part wanted is used; then refer to reference number 1in
index below which will give you page numbers on which the main assembly is il-
lustrated and described. After locating the illustration of the assembly,
identify the part wanted; then refer to the reference number of the part on
description page following the illustration to obtain the part number, descrip-
tion, and number used.

In ordering parts always give the part number, complete description, and the
serial number of the machine for which the part is wanted.

Commercial hardware items (such as bolts, nuts, washers, cap screws, etc.) are
not illustrated and carry no. part numbers but are described under parts on
which they are used. A few Adams parts which do carry part numbers are omitted
from the illustrations because of their small size,

INDEX TO ASSEMBLY PHOTOS IN FOLLOWING PAGES
(REF. NO'S. BELOW CORRESPOND TO THOSE ON OPPOSITE PAGE)

REF,NO., DESCRIPTION OF ASSEMBLY SEC.NO., PAGE NO.,

1 Frame side—shift gear assembly and controls 6 30

2 Rear axle (less gear assemblies 6 26,27

S Lateral shift for blade 8 36,357

4 Circle reverse control rods 9 40,41

S Main frame 10 42 ,43

6 Scarifier control rods 9 40,41

7 Steerable tongue control rods R 6,7

8 Circle reverse and transfer gears S RR,R3

9 Scarifier block 4 16,177
10 Front leaning wheel gear assembly 3 10
11 Wheels (front) 7 31
12 Front axle (less gear assembly) 3 8,9
13 Operator's platform 10 44
14 Rear leaning wheel gear assembly and controls 6 e, &9
15 Wheels (rear) / 31
16 Transmission assembly for 3 in 1 control 9 38
17 Front leaning wheel control rods 9 39
18 Blade 1ift mechanism (right and left) 8 3R,33,34
19 Circle unlocking rod 9 40,41
<0 Circle S e, el
2l Drawbar 5 18,19
s Blade 1ift springs 8 35
R3 Moldboard 5 24,25
R4 Tools 11 45
25 Scarifier 1ift mechanism 4 12,13,14
R6 Steerable tongue gear assemblies & 4,5
27 Steerable tongue (less gear assemblies) 2 2.5



SEC. 2 - STEERABLE TONGUE

STEERABLE TONGUE (LESS GEAR ASSEMBLIES)

N‘)

wo




3. [Part Wo. Description Used | No. | Part No. Description vsed
1 | 330291 | Stub tongue with brackets (If stub 13 | 1856 Tongue yoke 3
tongue with housing and brackets 14 | 551409 Drilled pin 1
complete is wanted order No. 330221) 1t Cotter pin 3/16MxR-1/4n 2
2 | DAS®RR Welded loop assembly 1 15 | 1855 Tongue eye 23
4P567 Lub. fitting (Alemite #1610A) 2 16 | 551406 Tongue pin 1
3 | DP1176 | Drilled pin J. 17 | KP759 Shear socket e
Cotter pin 3/16Mx1-1/4" 2 || 18 | KP760 Shear pin 1
4 | 1280 Bearing block 1 19 | DP94R Special bolt 2
350773 Lub, fitting (Alemite #16134) 1 Hex nut 1" N.C. P
5 | DP1946 | Spacer for swinging loop post 1 Lock washer 1" 2
6 | 350763 | Extension bar 2 20 | De2 Yoke with drilled pin 1:
7 | DPR73 Drilled bolt 3: 21 | DP853 Yoke pin 1
Hex slotted nut 3/4" N.C. 1 Cotter pin 5/16Mx2-1/4" 1
Cotter pin 3/16Mx1-1/4" i 22 | DP1O92 Guiding arm brace 3k
8 | 2P6R6 Drilled bolt 1 Hex head machine bolt 1“x6—5/4" N.C. 1
Hex slotted nut 3/4" N.C. i Hex nut 1" N.C. 1
Cotter pin 3/16"xl-1/4" 1 Lock washer 1M 2
9 | DA401 Hold-up spring with link 1 23 | 330225 Pull pipe with stop bdlt 1
10 | 330224 | R.H. or L.H. tongue brace with Hex head machine bolt 5/8"x5-1/2"N.C.| 1
collar welded 2 Hex nut 5/8" N,C. 1
Hex jam nut 1-1/4" N.C. 4 Lock washer 5/8" 2
Lock washer 1-1/4nm 4
11 | K170 Guiding arm with hub and bolts 1
12 | DP1436 | Heat treated bolt 2
Hex nut 7/8" N.C, 2
Lock washer 7/8" 4

($3178N3SSY ¥V3ID $S31) ININOL 378VY3ALS

3NONOL 319VH33LS - 2 "03S



SEC. 2 - STEERABLE TONGUE

STEERABLE TONGUE GEAR ASSEMBLIES

4 15 17 27 16

[ 8 — —

12
Y

Yy




.| Adam - N
gf Part No. Déparipsion Uggd ngq P:gimgo. Description Ug;g_

1 | 330222 | Housing with brackets (If housing 17 | DP1312 Thrust disc 1

with stub tongue and brackets complete 18 | DP1648 Grease seal (Chicago Rawhide #4003) ak

is wanted, order No. 330221) 1 19 | 691727 Spiral gear housing 1

4P567 Lub. fitting (Alemite #16104) 2 Hex head cap screw 5/8"x1-3/4" N.C. 4

Pipe plug 1/2n 1 Machined lock washer 5/8" N.C. 4

2 | 691408 | Housing cover 1 20 | 871729 Spiral gear housing cover 1

Hex head cap screw 1/2"x1-1/4" N.C, | 13 Hex head cap screw 5/16"x1" N.C. (5]

Lock washer 1/2" 13 Lock washer 5/16" 6

Pipe plug 1/2" 3 Pipe plug 1/4" 3

4P568 Lub., fitting (Alemite #L612A) 1 21 | 350484 Spiral gear 1

3 | DP1330 | Housing gasket 1 22 | 1738 Spiral pinion 1

4 | 350652 | Worm gear i 23 | 152349 Spiral pinion shaft 1

5 330366 | Worm gear shaft (Includes DP1333 key) 1 24 | 4P151 Spiral pinion key (Woodruff #21) 1

6 | DP1333 | Square key 3k 25 | DP19R2 Spiral gear key 1

7 | 33023 | Worm gear and shaft with key 1 26 | 350483 Spiral housing gasket 1

B8 | DP836 Collar 1 27 | 350771 Bearing cap gasket 2

Cut washer 1-1/4" 1 28 | 350778 Spiral gear bearing cap gasket 2

Hex slotted nut 1-1/4" S.A.E. 1 29 | 350504 Grease seal (Chicago Rawhide #1501) 1

Cotter pin 1/4"xR-1/4n 1 30 | 1969 Worm thrust bearing 1

9 350543 | Beveled key 1 31 | 152356 Adjusting spacer 1

10 | ABBl3 Worm 1 32 | 661731 Bearing adjusting cap 1

11 | 350528 | Worm shaft 1 Hex head cap screw 3/8"x1" N.C. 4

12 | 425382 | Key (Woodruff #25) 1 Lock washer 3/8" 4

13 | DP1309 | Spacer collar 2 Flat point Allen-head set screw

14 | DP1551 | Bearing cone (Bower #44150) 2 3/4anx1-3/4" N.C. 1

15 | DP1552 | Bearing cup (Bower #44348) 2 Hex jam nut 3/4" N.C. 1

16 | 401047 | Bearing cap 1l 33 | 152357 Thrust bearing pin 1

Hex head cap screw 5/8"x1-3/4" N.C. 4 34 | 671730 Bearing cap 1

4 4

4

Lock washer 5/8"

Flat point Allen-head set screw
1Mx2-1/4" N.C.

Hex jam nut 1" N.C.

I

Hex head cap screw 3/8"x1-1/4" N.C.
Lock washer 3/8"

S$3178M3ISSY ¥V3ID 3ININOL 378V¥3ALS

I E S

INONOL 378VH3ILS - ¢



SEC. 2 - STEERABLE TONGUE

STEERABLE TONGUE CONTROL RODS

o




ef.| Adams . 4
B}o. Part No. Description Used || Ne. | Part No. Description Used
1 | 330352 | Steering wheel complete with handle 1 8 | 350764 Center shaft 1
Hex nut 1" N.C. 1 9 | DP1796 Collar 1
Lock washer 1" (Light) 1 10 | DP6R3 Drilled pin 1
2 | 4P1218 | Handle for steering wheel 1 Cotter pin 1/8Wx3/4n 2
4P1221 Spring retainer for handle 1 11 | DP1523 Square shaft 3
3 | 661658 | Self-aligning bearing 3 12 | 330R79 Hollow square with shaft 1
4P567 Lub. fitting (Alemite #16104) 3 135 | 130432 Universal joint with pins 1
4 | CRP105 | Pin for attaching steering wheel 4P568 Lub. fitting (Alemite #16124) 3
to shaft i 14 | DA392 Rod with two DP621 drilled pins 1
5 | 350804 | Rear shaft 1 15 | 330274 Hollow square with shaft 1
6 | 54395 | Universal joint with pins 2 || 16 | 2p700 Square shaft 1
350773 Lub., fitting (Alemite #1613A) 2 17 | 4A449 Universal joint with pins 2
7 | DpeRl Drilled pin 10 350773 Lub. fitting (Alemite #1813A) 2

Cotter pin 1/8"x3/4n 20

S00Y¥ TOYLNOD 3NDNOL 374V¥33LS

*03S

JNONOL 318VYH3I3LS - ¢



SEC. 3 - FRONT AXLE
FRONT AXLE (LESS GEAR ASSEMBLY)




—

ef.| Adams No. o
ho. Part No. Description Used ng P;g;mgo. Description Uﬁgé_
1 | 1477 Upper draft ball bearing 1 11 | 330217 L.H. spindle with shank, collar,
4P567 Lub., fitting (Alemite #16104) 1 nut, and washer 1
4P568 Lub. fitting (Alemite #16124) 1 Cotter pin 3/8nxR-1/4n ik
2 | 1478 Lower draft ball bearing 3 Hex head machine bolt 5/8"x8" N.C. 1
3 | 350809 | Draft ball bearing cap screw 7 Lock washer 5/8" 2
Lock washer 5/8"x3/16"x5/32n Hex nut 5/8" N.C. 2
(special) 7 12 | DP828 "U" bolt for attaching stub tongue 2
4 | 1946 Draft ball 1 Hex nut 1" N.C. 4
5 | 350550 | Vibrating angle 1 Lock washer 1" 4
Hex head machine bolt 5/4“)(2—1/2" 13 | DA513 Pull stem al
N.C. 2 14 | DP830 Slug washer 1
Lock washer 3/4" 4 Hex slotted nut 1-1/4" N.C. 1
Hex nut 3/4" N.C. 2 Cotter pin 1/4nx3" 1
6 | 330216 | R.H. spindle with shank, collar, 15 | 330219 Welded front axle yoke 1
nut, and washer 1 Hex head machine bolt 3/4"x2" N.C. 4
Cotter pin 3/8mx2-1/4n 1 Hex nut 3/4" N.C. 4
Hex head machine bolt 5/8mx8" N.C. ak Machined lock washer 3/4M 4
Lock washer 5/8" 2 Lock washer 3/4" 4
Hex nut 5/8" N.C. 2 16 | 350548 Front angle for front axle 1
7 | 1P414 Drilled bolt 2 Hex head machine bolt
Hex slotted nut 5/8" N.C. 2 3/4"x6~1/2" N.C. 2
Cotter pin 3/16Mx1-3 /4" 2 Lock washer 3/4" i
B | AB1239 | Bearing cap for pivot bolts ] Hex nut 3/4" N.C, 2
4P567 Lub. fitting (Alemite #16104) 6 17 | 350549 Rear angle for front axle 1
9 | 4P929 Spindle nut 2 18 | 350658 Spacer 2
10 | 4P930 Spindle washer 2 19 | 1475 Tilting rack 1

(A18W3sSY ¥V3D §S31) IIXV LNOW4

I E

JIXV LNOYd - €



SEC. 3 - FRONT AXLE

FRONT LEANING WHEEL GEAR ASSEMBLY

Ref.| Adams o
No. |Part No. Description

=

n =
@ 0
B s

1 | AB1463 | Lower gear housing
Pipe plug 1/4"

Hex jam nut 1" N.C.

2 | 1464 Upper gear housing

KPR05 Lub. fitting (Alemite #1638-A)
Hex head machine bolt 1/2"x2" N.C,
Hex nut 1/2" N.C.

Lock washer 1/2%

826 Worm gear
DP732 Pinion and shaft
DP736 Key

152343 | Water seal

KA254 Worm and shaft

DP734 Taper pin

DP1553 | Bearing cone (Timken #41100)
10 | DP1554 | Bearing cup (Timken #41286)
11 | DP1305 | Spacer collar

12 | DP1304 | Thrust dics

W =1 N

Mlen-head flat point set screw 1"x1-3/4" N.C.

HOMMNHEHEEHRRFOOUOHHEHFFF




14

27 — i 35

26— o |
36— W/ P
B el 25 SULLEE <!
29, 34—*m 42
B
28 -» '. -*23-
33—*-' e 24
3! o 2;’ r)* W
32, H—bm

3"%

it 4
3% 15'*é§

|6—~bcﬂ

WSINVHOIW L1417 ¥3141¥VIS

¥31418V0S - K 038



E’f' P:g:mgo. Description Ug:& g:f‘ P:S:m§°. Description Ug:é

1 | 330256 | Scarifier housing with support tube 1 14 | DP1282 Woodruff key 1

Hex head machine bolt 1"x3" N.C. 4 15 | 425382 Key (Woodruff #R5) 1

Hex nut 1" N.C. 4 16 | DP1309 Spacer collar 2

Lock washer 1" 8 17 | DP1312 Thrust disc 1

4P567 Iub, fitting (Alemite #16104) 1 18 | ABBl3 Lift worm 1

350773 Lub, fitting (Alemite #16134) 1 19 | 661739 Reduction gear housing 1

2 | 330258 | Scarifier support tube assembly 2 Hex head cap screw 5/8"x1-3/4" N.C. 4

Hex head machine bolt 1"x3" N.C. 4 Lock washer (1light) 5/8" 4

Hex nut 1" N.C. 4 350541 Dowel pin 2

Lock washer 1" 8 20 | 1740 Reduction gear housing cover 1

Rd. head rivet 3/4"x2-1/2" 4 Hex head cap screw 3/8"x1-1/4" N.C. 5

4P567 Lub. fitting (Alemite #1610A) 1 Lock washer 3/8" 5

3 | 1749 Gear housing 1 Pipe plug 1/8" 1

350773 Lub. fitting (Alemite #1613A) & 4P567 Lub, fitting (Alemite #16104) 1

350768 Pipe elbow 1 21 | AA869 Spur gear 1

4P567 Lub. fitting (Alemite #1610A) 1 22 | 4a158 Spur pinion with Woodruff key 1

Rd. head rivet 3/4"x2-1/2® 4 23 | 4P151 Key (Woodruff #21) 1

4 | 330257 | Scarifier 1ift gear and shaft w/ key 1 24 | 330347 Pinion shaft (Incl,424269 Felt washer) 1

5 | 350650 | Lift shaft 3 25 | 550500 Gasket ]

6 | 350652 | Lift gear, cut L.H. ks 26 | 330293 Universal joint with drilled pin 1

7 | DP1333 | Square key 1 4P568 Lub. fitting (Alemite #1612A) i

8 | 1408 Cover plate 1 7 | DP6R1 Drilled pin 1

4P567 Lub. fitting (Alemite #1610A) 2 Cotter pin 1/8"x3/4" 2

Hex head cap screw 1/2"x1-1/4" N.C. | 13 28 | 350491 Roller 4

Lock washer 1/2" 13 29 | 350492 Spring 2

Pipe plug 1/2n 1 30 |B61731 Bearing cap 1

9 | DP1330 | Gasket b § Hex head cap screw 3/8"x1" N.C. 4

10 | 401047 | Bearing cap 1 Lock washer 3/8" 4

Hex head cap screw 5/8M"x1-3/4" N.C. 4 Allen-head flat point set screw

Lock washer 5/8" N,C. 4 3/4nx1-3/4n N.C, 1

Allen-head flat point set screw Hex jam nut 3/4" N.C. a8

1mx2-1/4" N.C. 1 31 | 3505R6 Spacer Al

Hex jam nut 1" 1 32 | 350505 Bearing cone (Bower #1986) 2

11 | DP1551 | Bearing cone (Bower #44150) 2 33 | 350506 Bearing cup (Bower #1931) 2
12 | DP1552 | Bearing cup (Bower #44358) 2
135 | KP729 Worm shaft 1

WSINVHOIN L4177 ¥3141¥VIS

¥31418Y2S - ®k 23S




hi

f.| Adams No. Ref. Ad
he. Part No. Description Used || No. Par:mgo. Description U§Zé
34 350508 | Roller race 1 39 KP730 Key 2
Hex head cap screw 3/8"x1-1/4" N.C. 2 40 | KP731 Heat treated bolt 4
Hex head cap screw 3/8"x3" N.C. 2 Hex nut 7/8" N.C. 4
Lock washer 3/8" ) 4 Lock washer 7/8" 8
35 | 350503 | Grease seal (Chicago Rawhide #262128) 1 41 | 350771 Gasket 2
36 | 350529 | Snap ring ) § 42 350778 Gasket 2
27 350527 | Thrust disc 1 43 | 1P450 Welch plug 1
38 | KP820 Lift arm 2 44 424269 Felt washer il

(Q.LNOJ) WSINVHOIW L4171 ¥3I41¥VIS

*03s

d31418VYIS - kK



SEC. 4 - SCARIFIER

SCARIFIER BLOCK




SEC. ¥ - SCARIFIER

SCARIFIER BLOCK

Ref.| Adams No.

No. |Part No. fissoripuion Ised
1 | 330265 Welded scarifier block with drawbar (includes welded

parts only) 18

2 | KP65l Hinge rod i

Hex slotted nut 1-1/2" N.C. 2

Cotter pin 3/8"x2-1/2" 2

3 | DP1387 Lift link bearing 2

Hex jam nut 1-1/4" N.C. 2

Lock washer 1-1/4" 2

4 | KA361 Lift link mwith shims 2

5 | DAG88 Lift link cap with shims 4

4P567 Lub. fitting (Alemite #1610A) 2

4P568 Lub. fitting (Alemite #16124) 2

6 | DP1658 Shim 8

7 | 330270 Key with stop 7

8 | DP1433 Cap screw 8

9 |1687 R.H. scarifier draft bracket 1

Hex head machine bolt 3/4"x2-1/2" N.C. 4

Hex nut 3/4" N.C. 4

Lock washer (light) 3/4" 8

10 | 1688 L.H. scarifier draft bracket 1

Hex head machine bolt 3/4"x2-1/2" N.C. 4

Hex nut 3/4" N.C. 4

Lock washer (light) 3/4" 8

11 | 350656 Lock bar 2

12 | 350657 End plate 2

15 | KP1239 Scarifier tooth 7




SEC. 5 - DRAWBAR, CIRCLE & MOLDBOARD

DRAWBAR




SEC. 5 - DRAWBAR, CIRCLE & MOLDBOARD

DRAWBAR
Ref.| Adams . No.
No. |Part No. Description Used
1 | 330322 | Welded drawbar (welded parts only) 1
Square head set screw 5/8"x2-1/2" N.C. 2
Hex jam nut 5/8" N.C. 2
2 551297 | Lift balls 2
3 | 350734 | Lock rod support 1
4 | DP1249 | Draft eye bearing at front end of drawbar (not illustrated) | 1
5 | 350462 | Adjusting screw bar (not illustrated) 2
Square head set screw 5/8"x2-1/2" N.C. 4
Hex jam nut 5/8" N.C. 4
6 | 551313 | Transfer case bracket 1
7 | 330329 | Adjusting plate(Includes 12#350833 washers) 3
8 | 330359 | Retainer plate (Includes 12#350833 washers) 3
9 | 350460 Wearing plate 3
10 350833 Shim washer 36
11 350819 | Heat treated drilled bolt 3
Hex slotted nut 5/8" SAE 3
Cotter pin 3/16Mxl-—3/4n 3
12 | 350820 | Heat treated drilled bolt 2
Hex slotted nut 5/8" SAE 2
Cotter pin 3/16"x1-3/4n 2
13 350821 Heat treated drilled bolt 4
Hex slotted nut 5/8"™ SAE 4
Cotter pin 3/16Mx1-—3/4m 4
14 | 330323 | R.H. 1lift spring hook assembly 1
15 | 330324 | L.H, lift spring hook assembly 1
16 | 350718 | Lift spring hook 2
17 | KP763 R.H. 1lift link for raising moldboard a X
18 | KA456 L.H. 1ift link with side bearing welded for raising 1
moldboard
19 GARR7 Lateral shift link with shims ]
20 | DA5S90 Lift link cap with shims 6
4P567 Lub. fitting (Alemite #1610A) 4
4P568 Lub. fitting (Alemite #1612A) 2
21 | DP1659 Shims for 1ift link cap 12
22 | KP7R6 Cap screws for lift link 8
23 | JP361 Heat treated machine bolt “or lateral shift link 4
24 | KP725 "U" bolt 1
Hex slotted nut 1-1/2" N.C. 2
Cotter pin 3/8"x2-1/2" 2
25 | DP1432 Draft eye 1
Hex slotted nut 1-1/2" N.C. 1
Hex jam nut 1-1/2" N.C. 2 |
Lock washer 1-1/2% )
Cotter pin 3/8"x2-1/2% 1
26 551310 | Gusset 2




SEC. 5 - DRAWBAR, CIRCLE & MOLDBOARD

CIRCLE

20




1z

ef.| Adams No. Ref. Adams 5 .
Eo- Part No. Description Used |l No. | Part No. Description Ug:_|
1 | 330194 | Welded circle (welded parts only) 1 6 | DP730 Pitch adjusting link e
2 | 350547 | Circle rack segment 2 7 | AA747 Pitch adjusting link lock 2
3 | 425495 | Circle rack segment 1 8 | 350774 Heat treated drilled bolt 2
4 | 350648 | Moldboard ball 2 Hex slotted nut 7/8" N.C. s
5 | DP1186 | Pitech adjusting 1link lock stud 2 Cotter pin 1/4mx2" 2
Hex nut 7/8" N.C. 2
Lock washer 7/8% 2
Cut washer 3/4n 2
Hex slotted nut 3/4" N.C. R
Cotter pin 3/16"x1-1/4" 2

370419
Q¥V0SQ10W % 310¥10 ‘MYEMVYQ - @ °J3S




SEC. 5 - DRAWBAR, CIRCLE & MOLDBOARD

CIRCLE REVERSE AND TRANSFER GEARS

Pe L I g

o _

© il LIl

o)

.
iod ' MY
o~ ~

22

!i »
12 10

A - H—t—-t‘*
=~ 3e

o

29—»an




b:f' p:g§’§°. Description Uggé ﬁgf‘ P:g:m§0. Description No
1 |130584 | Reverse housing(Incl.two 152361 bolts)| 1 17 350732 | Swivel bolt
4P567 Lub. fitting Eﬂemite #1L610A) 1 903104 Cut washer 1/2"
4P568 Lub, fitting (Alemite #1612A) 3 901536 Hex slotted nut 1/2" N.C.
901138 Hex head machine bolt 1"xloO" N.C. 2 902158 Cotter pin 1/8"3:1—1/4"
901576 Hex nut 1" N.C. 2 18 330211 | Worm and shaft with taper pins
900769 Lock washer 1% 4 19 4P2536 | Taper pin
R |1678 Reverse housing cover 1 20 DP622 Drilled pin
901047 Hex head machine bolt 902156 Cotter pin 1/8"x3/4n
5/4"::3—1 4" N.C. 5 21 2011 Transfer housing
901560 Hex nut 3/4" N.C. 5 S00076 Hex head cap screw 1/2"x1—l/4" N.C.
900717 Lock washer (light) 3/4m 10 900078 Hex head cap screw 1/2"x1-1/2" N.C.
4P587 Lub. fitting (Alemite 16104) 2 900763 Lock washer 1/2v
3 | 1682 Reverse gear and pinion s § 903002 Pipe plug 1/4%
4 | 661514 | Worm thrust bearing 1 22 2012 Transfer housing cover
5 | 661314 | Worm thrust bearing 1 900076 Hex head cap screw 1/2"x1-1/4" N.C.
6 | 2P783 | Lock nut 2 900763 Lock washer 1/2%
7 | 350754 | Control shaft 1 903001 Pipe plug 1/8"
8 | 5P1575 | Key (Woodruff #27) i 4 23 DP993 Felt washer
9 | 2P782 Bearing plug 3 24 DP973 Felt washer cup
10 |DP621 | Drilled pin 4 |l25 | 4P151 | Key (Woodruff #21)
902156 Cotter pin 1/8Mx3/4n 8 |26 350533 | Spur gear
11 | 5A395 Universal joint with drilled pins 1 _7 350534 | Spur gear shaft
350773 Iub, fitting (Alemite #1613A) 1 28 350496 | Gasket between housing and cover
12 | 5A396 Universal joint with drilled pin 29 350859 | Spacer between housing and drawbar
and key i 5 30 152361 | Heat treated bolt
350773 Lub, fitting (Alemite #1613A) H d 901576 Hex nut 1" N.C.
13 | 350735 | Spring 1 900769 Lock washer 1"
14 | 350731 | Lever shaft 1
15 | 1746 Lock lever 1
16 | 350667 | Locking pawl 1

=
it
.pNmn—-|—-mmmmml—-.p.pl—-m.pmmpma—tml—-l—-HHHlm
oL -

S¥Y39 YIJSNVHL ONY 3ISYIAIY 311D

QYV08QT0W % 370410 “¥vVEMV¥a - G

*03s



SEC. 6 - DRAWBAR, CIRCLE & MOLDBOARD

MOLDBOARD

24




e —

T4

f.| Adams No. Ref. Adams No.
hu. Part No. Description Used [l No. | Part No. Description Used
1 | 330236 | Moldboard complete with blades and 6 | 8P465 Drilled bolt with nut and cotter pin 2
boots (10 ft. long) 1 Hex slotted mut 5/8" N,C. 2

2 | DP1413 | Pitch adjusting link bracket 6 Cotter key 3/16M"x1-1/4" 2

3 | 152313 | Mold hanger bracket 6 7 | JP444 Spherical washer 2

4 | BP5525 | R.H. blade with bolt (5 ft. section) 1 8 | 320443 R.H. boot 1
Plow bolt with nut 5/8"x2" N.C. 6 Plow bolt with rut 5/8"x2" N.C. 4

Plow bolt with nut 5/8"x2-1/2" N,C, 3 Plow bolt with nut 5/8"x2-1/2" N.C. 1

5 | BP5535 | L.H. blade with bolt (5 ft, section) 1 9 | 320444 | L.H. boot 1
Plow bolt with nut 5/8"x2" N.C, 6 Plow bolt with nut 5/8"x2" N.C. 4

Plow bolt with nut 5/8"x2-1/2%" N.C. 1 Plow bolt with nut 5/8"x2-1/2" N.C, 1.

QYv08Q10W

QYY080T0W % 370410 ‘HVEBMVYQ - G

*03S



SEC. 6 - REAR AXLE
REAR AXLE (LESS GEAR ASSEMBLIES)

26




L2

ef.| Adams No. || Refy Adams No.
hO- Part No. Dexcriptien Used || No. | Part No. Description Used |

1 | 350594 | Front angle for rear axle 1 9 | 330216 R.H. Spindle with shank, collar,

2 350595 | Rear angle for rear axle 3 nut, and washer i d
901015 Hex head machine bolt 5/8"x6-1/2"N.C| 6 901020 Hex head machine bolt 5/8®x8" N.C. 1
901002 Stop bolt (hex head machine bolt 901550 Hex nut 5/8" N.C. 3

5/8mx2-1/2" N.C.) 2 900765 Lock washer 5/8% 2
901550 Hex nut 5/8" N.C. 10 902249 Cotter pin 3/8nx2-1/2" 1
900765 Lock washer 5/8% R0 10 | 330217 L.H. Spindle with shank, collar,

3 | 350596 | Front angle reinforcer 1 mut, and washer 1

4 | 350597 | Rear angle reinforcer 1 901020 Hex head machine bolt 5/8"x8" N.C. 1
901017 Hex head machine bolt 5/8"x7" N.C. 6 901550 Hex nut 5/8" N.C. 2
901550 Hex nut 5/8" N.C. 6 900765 Lock washer 5/8% 2
900765 Lock washer 5/8" 12 902249 Cotter pin 3/8"x2-1/2" 1
901062 Hex head machine bolt 5/4"1:8" N.C. 2 11 | 4P929 Spindle nut 2
901560 Hex nut 3/4" 2 12 | 4P930 Washer 2
900767 Lock washer 5/4" 4 13 | EP542 Drilled bolt 2

5 | 330320 | Vibrating angle with bracket 1 901552 Hex slotted nut 5/8" N.C. 2
900920 Hex head machine bolt 902192 Cotter pin 3/16"x1-1/4" 2

1/2vx1-3/4" N.C. 4 | 14 | AB1239 | Bearing cap 6
901534 Hex nut 1/2" N.C. 4 4P567 Lub. fitting (Alemite #16104) 6
900763 Lock washer 1/2" 8 15 | 1757 Axle spacer 6

6 | 350598 | Vibrating angle 1 16 | 1480 Axle shift rack 3

7 | 350653 | Vibrating link bracket 1 901000 Hex head machine bolt 5/8“)(2" N.C. 6

8 | 1475 Tilting rack 1 901550 Hex nut 5/8’t N.C. 6
901044 Hex head machine bolt 900765 Lock washer 5/8" 12

3/4nx2-1 /2" N.C. 2 17 | 350779 Shim for axle shift rack 6
901560 Hex nut 3/4" N.C. 2
900787 Lock washer 3/4" 4

(s3171gw3ssy ¥v39 $531) IV ¥y

*23s

31XV ¥V - 9



SEC. 6 - REAR AXLE

REAR LEANING WHEEL GEAR ASSEMBLY AND CONTROLS

28




62

f.| Adams No. || Ref.) Adams No.
Ee. Part No. Description Used || No. | Part No. Description Used
1 | AB1463 | Lower worm gear housing 1 19 | 5A395 Universal joint with drilled pins il
900614 Mlen~head flat point set screw 350773 Lub. fitting (Alemite #1613A) 1
1mx1-3/4" N.C. 1 |l 20 |xKas05 Crank with handle 1
901580 Hex jam nut 1" N.C. 1 21 | DP1780 Handle for crank 1
203002 Pipe plug 1/4" 1 4P1221 Spring retainer for crank handle 1
2 | DP732 Pinion and shaft 1 22 | DP994 Taper pin for attaching crank to shaft 1
3 | DP736 Square key 1 23 | DA317 Bevel pinion with taper pin 11
4 | 350646 | Vibrating link 1k 24 | 336 Bevel gear 1
4P567 Lub. fitting (Alemite #1610A) 1. 902450 Round head rivet 3/8"x2" 1
5 | 826 Worm gear ut 25 | DA318 Gear housing with bolts 4
6 | 350654 | Shoulder bolt 1 DP757 Drilled bolt -
« | 901563 Hex slotted nut 3/4" N.F. 1 901536 Hex slotted nut 1/2" N.C. 2
902192 Cotter pin 3/16Mx1~1/4" st 902158 Cotter pin 1/8"x1-1/4" 2
7 | 1464 Upper worm gear housing 1 4P587 Lub, fitting (Alemite #16104) ik
900923 Hex head machine bolt 26 | DP745 Housing cover 1
1/2mx2-1/4n N.C. 5 900019 Hex head cap screw 5/16"x1/2" N.C, 6
901534 Hex nut 1/2" N.C. 5 27 | DP973 Felt washer cap a2
900763 Lock washer 1/2" 10 28 | DP993 Felt washer 1
4P568 Lub, fitting (Alemite #1612A) 1l 295 | DA368 Shaft with drilled pin 1
8 | DA494 Worm and shaft with taper pins 1 DP6R1 Drilled pin (not illustrated) 1l
9 | DP734 Taper pin 2 902156 Cotter pin 1/8"x3/4n 2
10 | DP1553 | Bearing cone (Timken #3982) - 30 | 350721 R.H. Support angle for housing 1
11 | DP1554 | Bearing cup (Timken #3920) 2 31 | 350722 L.H. Support angle for housing 1
12 | DP1305 | Spacer 2 32 | 350723 R.H. Angle brace for housing 3
13 | DP1304 | Thrust disc 1 33 | 350724 L.H. Angle brace for housing 1
14 | 152343 | Water seal 1 34 | 350720 Support angle anchor 1
15 | 4A449 Universal joint with drilled pins 1l 900919 Hex head machine bolt
350773 Lub., fitting (Alemite #16134) 1 1/2*x1-1/2" N.C. 2
16 | DP621 Drilled pin 4 901534 Hex nut 1/2" N.C. 2
902156 Cotter pin 1/8"x3/4n 8 900763 Lock washer 1/2" 4
17 | KP1278 | Square shaft s
18 | DAG44 Hollow square with shaft welded 1

STOYLNOD OGNV ATEW3ISSY d¥V3ID T33HM ONINVIT dVIY

*338

31XV ¥v3Y - 9



0e

/i it i3
: @
21
L 14
; 20 17 ¢
O SRS
‘B*I #
- 19 i
e

E?f Pare Ro. Description Used | Ho: ] Pact Bo. Description Used
1 | 1867 Lower worm gear housing 1 11 | DP1304 Thrust disc b
Hex head machine bolt 12 | 152543 Water seal L
5/8"x2-3/4" N.C. 3 13 | 530391 | Crank and upper control shaft 1
Lock washer 5/8" 6 14| DP1780 Handle for crank i
Hex nut 5/8" N.C. 3 4pP1221 Spring retainer for crank handle a
Allen-head flat point set screw 15| 350841 Lower control shaft 1
1"x1-3/4" N.C. 1 16| 5A395 Universal joint with drilled pins 2
Hex jam nut 1" N.C. 1 350773 Lub, fitting (Alemite #1613A) 2
2 | 1464 Upper worm gear housing 1 17 | DP6R1 Drilled pin 4
Hex head machine bolt Cotter pin 1/8Mx3/4n 8
1/2nx2-1/4n N.C. 5 18 | 35070 Support angle anchor il

Hex nut 1/2" N.C. 5 Hex head machine bolt
Lock washer 1/2n 10 1/2"x1-3/4" N,C. 5

4P568 Lub. fitting (Alemite #1610A) 1 Hex head machine bolt
3 | 826 Worm gear 1 1/2"x1-1/2" N.C. 2
4 | DP790 | Pinion 1 Hex nut 1/2" N.C. 3
5 | DP736 Square key 1 Lock washer 6

6 | DA494 | Worm and shaft with taper pins 1 19 | 330327 Support angle with bearing welded

7 | DP734 Taper pin 2 for side shift crank it
8 | DP1553 | Bearing cone (Timken #41100) 2 4P567 Lub. fitting (Alemite #1610A) 1
9 | DP1305 | Spacer 2 20 | 350725 Side shift tie bar 1
10 | DP1554 | Bearing cup (Timken #41286) 2 21 | 350724 | Brace for rear axle shift control 1

STOYLNOD ONV ATEW3ISSY ¥V3ID L4IHS-301S 3IWVid

*338

31XV 4v3d - ©



SEC. 7 - WHEELS

WHEELS

6 3 3
Ref.| Adams No.
No. |Part No. Description Used
1 | 350485 | Front wheel with bearing cups only 2
2 350486 | Rear wheel with bearing cups only 2
3 | 169R Grease seal retainer 4
Hex head cap screw 3/8"x1" N.C. 16
Lock washer 3/8" 16
4 | 1512 Hub cap 4
Hex head cap screw 3/8"x1" N.C. 16
Lock washer 3/8" 16
4P567 Lub. fitting (Alemite #1610A) 4
5 | 350535 | Grease seal (Chicago Rawhide #375224) 4
6 | 350914 | Bearing cone (Timken #462) 8
7 | 350915 | Bearing cup (when wheels are furnished bearing cups are
included) (Timken #453A) 8

31




SEC. 8 - BLADE CONTROLS

BLADE LIFT MECHANISM (RIGHT AND LEFT)

32




M

o~ |pert, Ko Description Used || Ho: | Pare Ho. Description u'i_,?'_
1 | 330348 | R.H. Lift housing with support plate 1 13 | 671837 Upper fulcrum bearing for R.H. or
902422 Round head rivet 3/4"x2-1/2" 4 L.H. 1ift arm 2
1 | 330201 | L.H. Lift housing with support plate 1 4P567 Lub. fitting (Alemite #16104) 2
902422 Round head rivet 3/4mx2-1/2% 4 901054 Hex head machine bolt 3/4"xé" N.C. 4
2 | 350870 | R.H. Lift housing support plate s 901560 Hex nut 3/4" N.C. 4
902422 Round head rivet 3/4"x2-1/2® 4 900767 Lock washer 3/4" 8
2 | 350542 | L.H. Lift housing support plate 1 14 | 350771 Gasket between housing and bearing cap 4
902422 Round head rivet 3/4"x2-1/2% 4 15 | DP1309 Spacer collar for R.H. or L.H. side 4
3 | 1725 R.H. or L.H. 1ift gear housing 2 16 | 350539 Grease seal for R.H. or L.H. side
4P567 Lub., fitting (Alemite #1610A) 2 (Chicago Rawhide #237116) 2
4P568 Lub. fitting (Alemite #1612A) 2 || 17 | 401047 | Bearing cap for R.H. or L.H. 1lift
4 | 330202 | R.H. or L.H. 1ift arm with bearing 1 housing 2
5 | 350470 | Lift gear for right hand side 1 900114 Hex head cap screw 5/8M"x1-3/4" N.C. 8
900626 Square head cup point set screw 900765 Lock washer 5/8% 8
5/8"x1-3/4" N.C. 1 90062 5 Flat point set screw 1"x2-1/4" N.C. A
901554 Hex jem nut 5/8" N.C. 1 901580 Hex jam nut 1" N.C. 2
5 | 350469 | Lift gear for left hand side i A 18 | 661395 Bearing cap for R.H. or L.H. 1lift
900626 Square head cup point set screw housing 2
5/8"x1-3/4" N.C. 1 900114 Hex head cap screw 5/8"x1-3/4" N.C. 8
901554 Hex jam nut 5/8" N.C. 1 900765 Lock washer 5/8" 8
6 | 4P1128 | Square key for 1lift gears 2 19 | 671693 Cover for R.H. lift gear housing 1
7 | AAB13 Lift worm for L.H. side 1 4P567 Lub. fitting (Alemite #1610A) 2
7 | ABB13 Lift worm for R.H. side b 900042 Hex head cap screw 3/8"x1" N.C. 7
8 | 350619 | Shaft for R.H. or L.H. lift worm 2 900044 Hex head cap screw 3/8"x1-1/4" N.C. 5
9 | 425382 | Key (Woodruff #5) 4 900763 Lock washer 1/2" 12
10 | DP1552 | Bearing cup for R.H. or L.H. 903005 Pipe plug 1/2% 1
side (Bower #44348) 4 19 | 671693 Cover for L,H., lift gear housing 1
11 | DP1551 | Bearing cone for R.H. or L.H. 4P567 Lub. fitting (Alemite #1610A) 2
gside (Bower #44150) 4 900042 Hex head cap screw 3/8"x1" N.C. 8
12 | AB148% | Lower fulcrum bearing for R.H. or L.H. 900044 Hex head cap screw 3/8"x1-1/4" N.C. 4
1ift arm 2 900763 Lock washer 1/2% 12
903005 Pipe plug 1/2" 1

(L1437 GNV LH91Y¥) WSINYHOIW L4171 3avi8

ST0YLNOD 3aVi8 - 8 "J3S



hE

Eef.
0.

Adams

No.

Ref ]

Adams De No.

Part No. Description Used || No. | Part No. scription Used |
20 | KP624 Gasket between gear housing and cover L R3 | 330264 Hand wheel for R.H. or L.H. side 2
21 | DP1312 | Thrust disc -4 Hex jam nut 1" N.C. 2
22 | 350531 | Welch plug e Lock washer 1" .

(@:1N02) (L1437 ONY LHDIY) WSINVHI3W L4171 3av18

ST04LNOD 30QV18 - 8 "03S



SEC. 8 - BLADE CONTROLS

BLADE LIFT SPRINGS

SRR L I"-'-ﬂt"j R I e e L SR AR

Ref.| Adams 8 No.
No. |Part No. Description sed
1 | 330266 | Rocker bar assembly 1

4P567 Lub. fitting (Alemite #1610-A) 1

2 | 350710 | Spring hook 2
3 | 330268 | Welded pivot yoke 1
4 | 350733 | Pivot bolt 1
Hex nut 1" N.C. 1

Lock washer 1" 2

5 | 350880 | Lift spring 2

35




SEC. 8 - BLADE CONTROLS

LATERAL SHIFT FOR BLADE

36



LE

|

f.| Adams - 4 Adams
Ea. Part No. Description deed :gf Part No. Description uﬂi&
1 | 330181 | Lateral shift arm with bearing 1 15 | 661693 Housing cover 1
2 | DP1333 | Square key 1 Hex head cap screw 3/8"x1" N.C. 7
3 | 350502 | Grease seal (Chicago Rawhide #375222) 1 Hex head cap screw 3/8"x1-1/4" N.C. 5
4 | 661791 | Lower lateral shift fulcrum bearing 2 Lock washer 3/8" 12+
Hex head cap screw 1l"x4" N.C. 2 Pipe "plug 1/2" 2
Machined lock washer 1" 2 | 4P567 Lub. fitting (Alemite #16104) 1
5 | 350771 | Bearing cap gasket 2 16 | 330353 Lateral shift hand wheel 1
6 | 350531 | Welch plug a | Hex head cap screw 1/2"x1-1/4" N.C. 3
7 | AAB13 Worm 1. | Lock washer 1/2" 3
8 | DP1309 | Spacer 2 350806 Dowel pin for hand wheel hub 1
9 | DP1312 | Thrust disc il 17 | 350896 Brake drum 1
10 | DP1551 | Bearing cone (Bower #44150) 2 18 | 1966 Brake band 1
11 | DP1552 | Bearing cup (Bower #44348) 2 f19 | 1967 Brake bracket 1
12 | KP6R4 Housing gasket n Hex head cap screw 5/8"x1-1/2" N.C. 4
13 | 401047 | Bearing cap 1 20 | 1968 Brake cam lever 1
Hex head cap screw 5/8"x1-3/4" N.C, 4 J21 | 350900 Draw bolt for brake al
Lock washer 5/8% 4 | Hex nut 1/2" S.A.E. 2
Flat point Allen-head set screw 22 | 350902 Retainer spring collar 1
1"x2-1/4" N.C. 1 @§ 23 | 522140 | Pin for brake 1
Hex jam nut 1" N.C. 1 24 | 5P1822 Pivot pin for cam lever 1
14 | 1726 Lateral shift housing 3 Cotter pin 1/8"x1-1/4" 2
Hex machine bolt 3/4"x2-1/4" N.C. 2 || 25 | 4Ps04 Brake lever retainer spring 1
Hex nut 3/4" N.C. 2 HR6 350895 Worm shaft 1
Lock washer 3/4M 4 | Hex jam nut 1" N.C. 1
4P567 Lub. fitting (Alemite #1610A) 2 | Lock washer 1" 1
| 27 | 350475 Worm gear 1
f Cup point set screw 5/8"x1-3/4" N.C. i |
- Hex jam nut 5/8" N.C. 1
| 28 | 350539 Grease seal (Chicago Rawhide #237116) 1
| 29 | DP1282 Woodruff key 2

30v18 ¥03 L41HS Tv¥3LY1
ST104LNOD 34V18 - 8 °23S




SEC. 9 - MISCELLANEOUS CONTROLS

TRANSMISSION ASSEMBLY FOR 3 IN | CONTROL

Ret'.| Adams . No.
No. |Part No. Description Used
1| 1371 Housing 1

DP1597 Lub. fitting (Alemite #1627-A) 1
PP1114 Ball for engaging pinion shaft 1

2 | PP1146 | Key (Woodruff #A) 1
3 | DP1408 | Pinion B
4 | PP1262 | Pinion shaft 1
5 | PP1061 | Spur gear 3
6 | PP1215 | Right spur gear shaft :
7 | DP1409 | Left spur gear shaft 1
8 | PP1213 | Center spur gear shaft 1
9 | PP1218 | Left and center spacer collar 2
10 | PP1058 | Left and center spacer collar 2
11 | PP1217 | Spacer collar B &
12 | PP1115 | Spring 4
13 | PP1080 | Key (Woodruff #A) 3
14 | DP1416 | Housing gasket 1
15 | DR99 Crank with handle 5 7
4P1221 Spring retainer for crank handle (not illustrated) 1

16 | 152235 | Spring retainer for crank it
17 | 330235 | Transmission and steering rod support 1
Hex head cap screw 3/8"x2" N.C. 2

Lock washer 3/8" : 2

Hex head cap screw 5/8"x1-1/2" N.C. 4

Lock washer 5/8" 4

18 | 1372 Housing cover 1
Hex head cap screw 3/8"x1" N.C. 6

Hex head cap serew 3/8"x2" N, C. 1

Lock washer 3/8" 7

Pipe plug 1/8" 2

19 | 350613 | Steering rod bearing block 1
20 | 350921 | Support plate for transmission 1
Nex head machine bolt 5/8mx1-3/4" N.C. 2

Hex nut 5/8" N, C. 2

Lock washer 5/8" 4

21 | 152268 | Pin for attaching crank to shaft aF
22 | KP1209 | Dummy shaft (used only when scarifier is not furnished) 1
Cotter pin 3/16"x1-1/2" 2

23 4P1218 | Crank handle 1

38




6E

5 g 9 5 10 I
1 1 1 |
- L 5 SO NS 'S R—
A R R AT S Pr O S
L\J‘ vl el o
3 3 3
P ——
ef.| Adams No. || Ref. Adams " No.
Ro. Part No. Description Used || No. | Part No. Description Used
1 | 5A396 Universal joimtwith pins 1l 6 | 661658 Self aligning bearing 2
350773 Lub. fitting (Alemite #16134) il 4P567 Lub. fitting (Alemite #16104) 2
2 5P1575 | Key (Woodruff #7) 1l 7 | DP1116 Intermediate shaft 1
3 | DP6R1 Drilled pin 10 8 350751 Angle shaft 1
Cotter pin 1/8"x3/4n 20 9 | 350750 | Angle shaft 1
4 | 350802 | Rear shaft 1 10 | 350749 Vertical shaft 1
5 | 5A395 Universal joint with pins 4 11 | DA446 Universal joint with pin it
350773 Lub. fitting (Alemite #1613A) 4 350773 Lub, fitting (Alemite #16134) 1

SG0Y¥ TOYLNOD T33HM DNINV3IT LNO¥4

STOYLNOD SNO3INVIT13ISIN - 6

*03s



SEC. 8 - MISCELLANEOUS CONTROLS

MISCELLANEOUS CONTROLS

o P

i }
i {
1 i
| |
1 ]
i

!

CONTRGL RODS

IRCLE REVERSE

~
w

40




N —

——“
f.| Adams No. Ref. Adams No.
Eo. Part No. Description Used || No. | Part No. Description Used
CIRCLE UNLOCKING ROD
1 | 330297 | Unlocking rod foot pedal 1
Cut washer 5/8" 1.
Cut washer 1" 3l
Cotter pin 5;151'::1—1;4" 1
Cotter pin 3/16"x1-1/2" d:
2 | 350729 | Rear umlocking rod 1 CIRCLE REVERSE CONTROL RODS o
3 | 350728 | Center unlocking rod 1 1 | 5A396 Universal joint with pins 1 m
4 330269 | Front unlocking rod 5 b 350773 Lub, fitting (Alemite #1613A) 1 £
Hex slotted nut 5/8" N.C. 18 2 | DP621 Drilled pin 7 =
Cotter pin 3/16Mx1-1/4" 1 Cotter pin 1/8"x3/4" 14 z
3 | 5P1575 | Key (Woodruff #27) 1 =il
4 | 350759 | Rear shaft 1| KX
5 350755 Front shaft : § = g
6 | 54395 Universal joint with pins 2 3T
SCARIEARR, CONTROL RODS 350773 Lub. fitting (Alemite #1613A) 2 s|l=
1 S5A396 Universal joint with pins 1 7 47449 Universal joint with pins 2 | Sl
350773 Lub, fitting (Alemite #1613A) 1 350773 Lub, fitting (Alemite #1613A) il o :
2 DP621 Drilled pin 3 8 330283 Hollow square with shaft 1 =4 g
Cotter pin 1/8"x3/4" 8 9 | DP1526 Square shaft 1 =1 K7
3 | 5P1575 | Key (Woodruff #27) 1 2la
4 | 4P1447 | Rear shaft . o g
5 | 661658 | Self-aligning bearing 1 =1
4P567 Lub, fitting (Alemite #1610A) 1 -4
6 | 5AZ95 Universal joint with pins i b e
350773 Lub. fitting (Alemite #1613A) 1
7 | DP1620 | Front shaft 1
Il




10 - MAIN FRAME AND PLATFORM

SEC.

MAIN FRAME

42



£h

ef.| Adams No. Ref. Adams No.
Eo. Part No. Description Used || No. | Part No. Description Used
1 330337 | Welded main frame (includes all 19 | DP400 Tool box 1
welded parts except #35054R2 & #350870 20 | 152245 Stop block for swinging loop 1
housing support plates 1 21 | KPB45 Axle guide block 2
2 1677 Front draft bolster 3 2 R2 551350 Axle spacer shim a3
Hex head machine bolt Hex head cap screw 3/4"x1-1/2" N.C. 4
1"x6-1/4" N.C. 1 Lock washer 3/4t 4
Hex nut 1" N,C, 1 23 | 551488 Bolster cover plate b
Lock washer 1" 2 Hex head cap screw 3/8"x3/4" N.C. 4
3 | 350829 | Rear axle carrier plate 1 Lock washer 3/8" 4
4 | 350831 | R.H. or L.H. clip for rear axle 2 152360 Plug button for bolster cover plate 1
5 350556 | Scarifier 1ift support 2 24 | 350832 Wearing strip for R.H. or L.H. R
6 | 350558 | Tongue chain support 1: Plow bolt 3/8"x1-1/4" N.C. 4
Hex slotted nut 1" N.C. 1 Hex nut 3/8" N.C. 4
Cut washer 1" 1 Lock washer 3/8" 4
. Cotter pin 3/16"x2" 1 || 5 | 551348 | Rear axle clip 2
7 | 350559 | Lateral shift support 1 |- Hex machine bolt 5/8"x2-3/4" N.C, 4
4P563 Lub, fitting (Alemite #1612A) 1 Hex nut 5/8" N.C. 4
8 | 330344 | R.H. fulcrum bearing bracket 1 Lock washer 5/8" 8
9 | 330345 | L.H. fulcrum bearing bracket 1 26 | 551349 Spacer for R.H. or L.H. rear clip
10 | 350578 | Bearing for front wheel tilting shaft 1 for rear axle 2
4P567 Lub. fitting (Alemite #16104) e 350830 Shim for R.H. or L,H. rear clip
11 | 350579 | Bearing for circle reverse shaft 1 for rear axle (1/16" thick) 2
4P567 Lub, fitting (Alemite #1610A) 2 27 | 350582 Upper bearing block cap with two holes 1
12 | 1868 Lateral shift fulcrum bearing b 3 Hex head cap screw 3/8"x2" N,C. 5
13 | 350583 | Lower bearing block with two holes 1 Lock washer 3/8% 3
14 | 350585 | Lower bearing block with three holes b § 28 | 350584 Upper bearing block cap with three
15 | 551463 | Tool box support 2 holes 1
Hex head machine bolt Hex head cap screw 3/8"x2" N.C. 4
3/8"x1-1/4" N.C. 2 Lock washer 3/8" 4
Hex nut 3/8" N.C. 2 29 | 152291 Draft plate 1
Lock washer 3/8M 4 Hex head machine bolt
16 330267 | Rocker bar support with bearing i i 7/8"x2-1/2" N.C, 5
17 | 350714 | Rocker bar support bearing 1 Hex nut 7/8" N.C. 3
4P567 Lub. fitting (Alemite #1610A) 1 Lock washer 7/8" 6
18 | 350846 | Unlocking rod guide 1

INVYEd NIVHN

WY04LV1d OGNV 3JWVHd NIVA - Ol

*03s



SEC. 10 - MAIN FRAME AND PLATFORM

OPERATOR'S PLATFORM

S e R

Hef.| Adams . No.
No. |Part No. Description Used
1 | 330317 | Welded platform i
2 | 350620 | Platform support 1
3 | DP1764 | Shoulder bolt 2

Hex slotted nut 1/2" N.C. 2
Cotter pin 1/8"x1-1/4" 2
4 0P344 Shoulder bolt 2
Hex slotted nut 5/8" N.C. 2
Cotter pin 3/16Mx1-1/4" 2
5 | Da411 Platform spring 1
Square head machine bolt 5/8"):2—5/4" N.C. 2
Square head machine bolt 3/8"x2" N.C. R
Square nut 3/8" N.C. 2
Hex nut 3/8" N.C. 2
Lock washer 3/8" 8
6 | 152347 | Platform snubber spring bolt 1
Hex nut 3/8" N.C. 2
Cut washer 3/8" 1
Cotter pin 1/87x3/4n 1]
7 | 152344 | Platform snubber spring 1
8 | 152290 | Platform spring spacer 1

Yy




SEC. Il - TOOLS

TOOLS
4 5 6 8 910 0E 13

i t i

b

y T e e o

Y
[ [Tos
Ret.| Adams No.
No. |Part No. Description [Jsed

1 | 424203 | CGrease gun (Stewart Warner Corp. #5257) 1
2 | 426261 | Wrench 1-57/64"xR-17/64" openings : |
3 | 426260 | Wrench 2-17/64" opening i §
4 | DP1469 | Wrench 1-5/16"x1-1/2" openings 1
5 | DP1021 | Monkey wrench 11" 1
6 | DP4l1 Wrench 1"x1-1/8" openings 1
7 | DP443 Wrench 13/16"x1" openings 1
8 | DP1645 | Wrench 3/4"x7/8" openings 1
9 | DP1644 | Wrench 1/2"x9/16" openings 1
10 | DP1470 | Wrench - Allen-head hex set screw 9/16" for 1" set screw 1
11 | 350769 | Wrench — Allen-head hex set screw 3/8" for 3/4" set screw 1
12 350747 | Spindle pilot 1
13 | 4PR33 Laminated padlock with keys i &
14 | 350770 | Name plate with drive screws g !

45




SEC. 12 - NUMERICAL INDEX
Pcs. | Unit |Unit Pes. |Unit |Unit

Part Page |Per |Wt., |Net Part Page |Per |Wt. [Net

No. No. Mach.| Lbs. |Pricel| No. No. Mach.|Lbs. | Price
336 29 1 2 1.93 330211 R3 il 5 6.60
826 10,29,30 3 17 9.15 330216 9,27 2 38 | 22.00
1280 3 L 3 2.48 330217 9,27 2 38 | 22.00
1371 28 1 21 11125 330219 9 2l 66 46.20
1372 38 1 8 4.13 330222 5 1 75 42.933
1408 13 L 30 |13.42 330224 3 1 26 5.78
1464 10,29,30 -3 16 6.00 330225 3 1 ]|123 | 18.62
1475 9,R7 R 10 | 4.59 330235 38 1 7 5.94
1477 9 - 15 |1%.38 330236 R5 I 593 |130.65
1478 9 1 R0 [14.58 330256 13 1 135 68.75
1480 27 3 13 5.39 330258 1% 1 133 39.00
1512 31 4 41 1.10 330R64 34 2 51 11.00
1677 43 1 35 |28.52 330265 1.7 18 500 91.52
1878 23 1 23 [25.99 330266 35 1 27 | 11.83
1682 23 1 27 132.07 330267 43 1 10 | 10.84
1687 2 8/ i & 21 |13.81 330268 35 1 4 3.83
1688 17 1 22 |14.s58| 330269 41 3 5 R.34
1692 31 4 2 | 2.31f 330270 17 7 3/4 .55
1725 33 2 52 |32.62] 330274 7 1 6 i 2.67
1726 37 1 51 [31,21f 330279 7 1 6 [ 2.20
1738 5 i | 1 6.33 330283 41 1 7 3.19
1740 13 ik 8 5.61 330291 3 1. 79 | 22.03
1746 23 i | 2 R.31 330293 13 1 3 5.34
1749 15 1 57 |31.08 330297 41 42 4 5.39
1757 R7 3] 4 | 1.38 330317 44 E 105 35.15
1855 3 2 4 | R.75 330320 27 1 68 | 12.82
1856 3 5 8 5.50] 330322 19 1: 790 |169.90
1867 30 1 25 |11.00 330323 19 1l 7 525
1868 43 1 el |13.83 330324 19 1 7 5.23
1946 9 1 R4 |19.R85 330327 30 b § 9 5.01
1966 37 1 = R.34 330329 19 3 8 3.08
1967 37 1 4 | 4.13 330337 43 1 [1R278 |455.68
1968 37 1 1 1.10 330344 43 1 34 | 13,92
1969 5 I 1 3.7 330345 43 1 34 | 13.92
2011 23 a5 11 {12.65 330347 13 1 1 4,15
R012 23 A 5 6.46 330348 1] 1 78 38.01
130432 7 1 2 4,02 330352 7 2L 18 9.35
130584 R3 34 63 | 31.9 330353 37 i | R5 9.0€
152235 38 1 1/8 .06 330359 19 3 13 2.89
152245 43 1 1/2 .28 330366 5 1 30 | 15.61
152268 38 2 | 1/2 .14 350460 19 5 4 1.352
152290 44 1 2 .66 3504862 19 2 2 11
152291 43 1 { 15 3.03 350469 33 1 39 20.52
152313 25 [ 4| 1.38 350470 33 1 29 2052
152343 10,29,30 | 3 | 1/16| .oef 350475 37 1| 38| R0.49
152344 44 1 1/4] .14 350483 5 1] 1/8f .03
152347 44 1 1/4| .19| 350484 5 1 8 | 5.72
152349 5 1 2 1.38| 350485 31 2 174 35.61
152356 5 1 1/186 A7 350486 31 2 204 39.27
152357 5 1 1/16 .28 350451 13 4 i/8 .06
152360 43 3 1/8| .o08f 350492 13 2 1/8 .03
152361 23 2 1 .50 350496 23 il 1/8 .03
320443 25 1 155 3071 250500 13 1 1/8 .08
320444 25 1 15 | 3.71f 350502 37 1 1/4| 1.00
330181 S 1 117 | 38.50 350503 14 1 1/8 .65
330194 21 1 624 |216. 350504 5 X 1/8 .1
330201 33 1 77 | 34.1 350505 135 2 1/4| 1.59
330202 33 2 104 | 32.73 250506 13 2 1/4 .95

46




SEC. 12 - NUMERICAL INDEX

Pcs. | Unit |Unit Pes. |Unit |Unit
Part Page Per Wt. |Net Part Page Per [Wt. [Net
No. No. Mach.| Lbs. |Price No. No. Mach.|Lbs. | Price
350508 14 1 1 | 4.02| 350733 35. 1 2 .47
350526 13 1 1/8| .91f 350734 19 1 1/4 .61
350527 14 g 1/2| 1.35|| 350735 23 1 1/8 .55
350528 5 1 8 | 3.08| 350747 45 1 1 /4] --1.04
350529 14 1 1/8| .03|| 350749 39 1 3 .99
350530 34 2 1/8| .03|| 35075C 39 1 2 272
350531 37 1 1/8| .06l 350751 39 1 5 1.05
350533 23 2 3 | 3.71|| 350754 23 1 3/4 .83
350534 23 2 1| 1.38|| 350755 41 1 6 1.43
350535 31 4 1/4| 1.00| 350759 41 1 5 1.38
350539 33,37 3 1/8| .e0| 350763 3 2 3 .80
350541 13 2 1/8| .22 350764 7 1| 16 2.48
350542 33 1 28 | 2.67| 350768 18 1 1/4 22
350543 5 1 1/2| .99] 350769 45 ik i{4 .25
350547 2. 2 19 | 6.18)f 350770 45 1| 1/18| Free
350548 9 1 35 | 7.43|| 250771 5,14,33,37| 10 1/8 .03
350549 9 a1 35 | 7.43 250773 5,7,13,23,
350550 9 1 40 | 8.72 29,30,39,41| 25 1/8 s
350556 43 2 12 | 2.59| 350774 21 2 3/4 .50
550558 43 1 4 | 1.€5] 350778 5,14 4 1/8 .08
350559 43 1 13 | 1.27| 350779 27 6 1/8 .39
350578 43 1 2 | 2.7 350802 39 a} 8 2.09
350579 43 1 1 | 2.15[ 350804 7 1| 12 2.75
350582 42 1 1| 1.84] 350806 37 1 1/8 .33
350583 43 1 1 | 2.34| 350809 9 7 1/4 .06
350584 43 1 1| 2.34 350819 19 3 1 .18
350585 43 1 2 | 2.75] 350820 19 2 1 .28
350594 27 1 66 |11.08| 350821 19 4 1 .28
350595 27 1 66 |11.44| 350829 43 1 {135 16.72
350596 27 1 40 | 6.35| 350830 43 2 1/4 .47
350597 27 1| 40 | 5.83| 350831 43 2 4 1.16
350598 27 1 59 |11.58| 350832 43 2 1 7
350613 28 1 1| 1.79) 350833 19 36 1/9 .03
350619 33 2 7 | 3.49| 350841 30 i 8 1.49
350620 44 3 7 | 3.08|| 350846 43 1 1/4 .39
3506486 29 1 6 | 3.03|| 350859 23 1 1/2 .61
350648 21 2 1| 2.04f 350870 33 1| 27 3.66
350650 18 1 44 |17.16| 350880 35 2| 55 15.17
350652 5,13 2 44 |20.30|| 350895 37 il 7 5.12
350653 27 1 2 | 1.5/ 350896 37 ) 5 4.68
350654 29 1 1/2| 1.38[ 350900 37 1 1/4 .58
350656 17 2 6 | 3.30 350902 37 1 1 .55
350657 17 2 1 .63 350914 31 8 2 3.80
850658 9 2 3/4] 1.10| 350915 31 8 1 2.64
850667 23 1 9 | 5.01f 350921 38 1 8 2.61
350710 35 2 3/4| .e3|| 401047 |5,13,33,37 5 4 3.30
350714 43 1 2 | 1.84] 424203 45 1 3 6.75
350718 19 2 1/2| .s8| 424269 14 1 1/8 .06
350720 29,30 2 3 .74 425382 5,13,35 6 1/8 .06
350721 29 1 5| 1.07|| 425495 21 1| 19 6.19
350722 29 1 5] 1.07 42587 43 3 | 27 5.50
350723 29 1 2 | 1.24| 4=6260 45 1 9 1.49
350724 29,30 2 2 | 1.24f 426261 45 1| 12 1.93
350725 30 1 2 .77 522140 37 1 1/8 o & §
350728 41 1 5] 1.38] 551297 19 2| 15 3.80
350729 41 1 6 | .34 551310 19 2 1 .39
350731 23 1 1 .50f 551313 19 b ! 8 1.79
350732 23 1 1/2| 1.49f 551348 43 2 4 .96




SEC. 12 - NUMERICAL INDEX

Pcs. | Unit |Unit Pes. |Unit | Unit

Part Page |[Per |wt. [Net Part Page |Per [Wt. |Net
No. No. Mach.| Lbs. |Price No. No. Mach.|Lbs. |Price
551349 43 2 2 .52(| DP745 29 3! 3/4 .28
551350 43 2 2 .52|| DP757 29 2 1/4 .19
551406 3 1 4 | 1.22| DP790 30 1 7 8.80
551409 5 3. 2 .77|| DP828 9 2 3 1.93
551428 30 1 5 | 3.41) DP830 9 1 1 .47
551463 43 2 2 | 1.05| DP836 5 1 1/4 .55
551488 43 1 3/4| .25 DP853 3 1 2 .55
661314 23 2 1 | 2.75| DP942 3 2 2 .44
661395 33 2 3 | 3.30]| DP973 23,29 3 1/8 .08
661658 7,39,41 6 1/2| 1.38| DP993 23,29 3 1/8 .08
661693 37 1| 17 |10.04]| DP994 29 gl 1/8 .06
661731 5,13 2 1| 1.93 DPloRl 45 1 2 .69
661739 13 1| 15 |14.74 DP1092 3 1 25 4,76
661791 37 1 7 | 5.83| DP1116 39 b1 17 3.60
671693 33 2 | 17| 9.35 DP1176 3 1.} 1R .39
671729 5 1 5| 4.95 DP1186 21 2 3/4| 1.el
671730 5 1l 2 | 3.91 DP1249 19 1 14 | 4,57
671837 33 Pl 3| 3.74| DP1282 13,37 3| 1/8 .06
691408 5 1 30 |16. DP1304  [10,29,30 3 3/4| 1.24
691727 5 1 16 |19. DP1305  [10,29,30 6 1/2| 1.49
AA747 21 2 1/9 . DP1309 5,13,53,57| 10 | 1/2] 1.54
AAB13 33,37 2 6l 7. DP1312 5,13,34,37 5 2 1.65
AAB69 13 1 9| s. DP1330 5,13 2 1/8 a1
ABB13 5,13,33 3 6| 7. DP1333 5,13,37 3 1/2 .55
AB1239 9,27 12| 1/2] . DP1367 17 2 4 | 4,57
AB1463 10,29 2 32 | 11. DP1408 38 1 1 3.30
AB1483 33 2 4] 5. DP1409 38 1 a 1.54
BP552 25 1 51| 5.29 DP1413 25 6 1 1.10
BP553 25 1 51 | 5.24 DP1416 38 1 1/8 .06
BP5525 5 1 53 | 5.84 DpP1432 19 1 11 8.09
BP5535 25 1 53 | 5.8 DP1433 17 8 1/4 .11
CRP105 7 1| 1/¢ .03 pri43e 3 > i .25
D62 3 1 1 5.60| DP1469 45 1 4 1.29
R99 38 1 4| 4.95 DP1470 45 1 1/2 .25
DA317 29 1 1/2| 1.24| DP1523 7 1 2 1.10
DA318 29 1| 10| 7.37 DP1526 41 1 71 1.46
DA366 29 1 1 .88 DP1551 5,13,33,37| 10 5 3.39
DA392 7 1 4| 1.35 DP1552 5,15,33,37| 10 1/2] 1.5
DA401 3 1 8% |18.89 DP1553 10,29,30 6 1/4| 2.85
DA411 44 1| 10| 3.9 DP1554 10,29,30 6 1/2| 1.28
DA446 39 1 3| 3.85 DP1597 38 1| 1/8 .10
DA494 29,30 2 6| 6.2 pP1e20 4 1 8 1.65
DA5S13 9 3 8 | 4.29 DP1644 45 1 1/4 .30
DAS52 3 1 10| 7.54| pPle45 45 1 1 .58
DASBB 17 4 2 | 2.86| DP1648 5 1| 1/4] .20
DA5SS0 19 6 1| 1.46] DP1658 17 8 1/8 .08
DA644 29 1 4| 2.537 pP1659 19 12 1/8 .06
DP273 3 1| 1/4) .33 pP1764 44 2 | 1/a] 3.3a
DP411 45 1 1 -58 DP1780 29,30 2 1 .77
DP443 45 1 1 .58 DpP1796 7 1 1/8 .88
DP621 7,13,23,29, | DP1922 5 1 1/8 .19
50,39,41 44 | 1/8| .14 DP1946 3 1| 1/8 .61
DP622 23 1| 1/8] .14 Eps42 27 2 1/4 .28
DP623 7 1 1/8| .14 qae27 19 1 12 | 11.47
DP730 21 2 3| 1.46] GP344 44 2 1/4| 1.10
DP732 10,29 2 8 | 8.80] Jpz6l 19 4 1/4 .08
DP734 10,29,30 6 1/8| .11 Jp444 25 2 1/8 17
DP736 10,29,30 3 1/8] .19 K170 3 1 71 | 26.81




SEC. 12 - NUMERICAL INDEX
Pcs. | Unit |Unit Pcs. |Unit |Unit

Part Page [Per |wWt. [Net Part Page |Per |Wt. |Net

No. No. Mach.| Lbe. [Price No. No. Mach.|[Lbs. |[Price
KARS54 10 1 2P626 3 1 1/2 .39
KA361 17 2 2P700 7 1 6 1.98
KA456 19 1 2P782 23 3 1/8 .19
KA505 29 1 2P783 23 2 1/2 .83
KP620 14 2 47158 13 1 1 3.85
KP624 34,37 3 44449 7,29.41 4 2 2.75
KP645 43 2 4P151 5,15,25 4 | 1/8 .06
KP651 17 1 4P233 45 1 1/2 .88
KP725 19 1 4P567 5,5,7,9,13,

KP726 19 8 17,19,23,27

KP729 13 1 29,30,31, 33
KP730 14 2 35,%7,39,41,

KP731 14 2 43 61 1/8 .05
KP759 3 1 4P568 5,7,9,13,

KP760 3 at 17,19,23,

KP763 19 1 29,30,33,43| 16 1/8 .10
KP805 10 1 4P604 37 1 1/8 .08
KP1209 38 1 4P929 9,27 4 3/4 .44
KP1239 17 7 4P930 9,27 4 1/2 17
KP1278 29 1 4P1128 33 2 1/2 .47
PP1058 38 2 4P1218 7,38 2 1/2 .61
PP1061 38 3 4Pi1221 |7,29,30,38 4 1/8 .03
PP1080 38 3 4P1447 4 1 12 1.65
PP1114 38 1 4P2536 23 2 1/8 .06
PP1115 38 1 54395 7,R3,29,
PP1146 28 1 30,39,41 13 2 2.67
PP1213 38 1 5A396 23,39,41 4 3 3.03
PP1215 28 1 5P1575 |23,39,41 4 1/8 .06
PP1217 38 7 5P1822 37 1 1/8 .61
PP1218 38 2 8P465 25 2 1/4 .25
PP1262 38 1
1P414 9 2
1P450 14 1

PART NUMBERS, PRICES AND WEIGHTS OF STANDARD HARDWARE I|TEMS

Note: Part numbers,

pri

ces,

and weights of all bolts includes one nut.

Pes. Approx.FNet Pes. | Approx.|Net

Part Page |Per |Wt.Lbs.[Price Part Page |Per |Wt.Lbs.|Price
No. No. Mach.|Per 100/Per 100ff No. No. Mach.|Per 100/Per 100
900019 29 6 2 1.50 | 900132 43 B 35 14.10
9000R3 ) 6 3 1.90 || 900169 37 2 132 55.00
900040 43 4 5 2.10 || 900577 19 6 R4 10.35
900042 | 5,13,31, 900613 5,13 2 20 | =0.92

33,37,38| 68 5 2.30 || 900614 |10,29,30] 3 65 28.40
900044 | 5,13,14, 900625 |5,13,33,

33,37 25 6 2.50 37 5 73 34.00
900049 38,43 | 10 8 3.30 || 900626 33,37 3 17 8.30
900053 14 2 11 4.70 || 900665 5,9 11 3 .80
900076 | 5,13,23, 900667 9 4 6 1.20

37 35 12 5.50 || 900669 37 R 1 4,60
900078 R3 2 13 5.90 || 900676 7 1 12 4.€0
900113 37,38 8 R3 9.80 || 900715 13 “ 3 1.40
900114 | 5,13,33, 900717 17,23 | 26 9 1.70

37 36 27 10.40 |f 900721 3,17 6 14 12.50

49



SEC. 12 - NUMERICAL INDEX

Pes. Approx.lNet Pes. | Approx.|Net
Part Page |Per |[Wt.Lbs.[Price Part Page |Per |Wt.Lbs.|Price
No. No. Mach.|Per 100|Per 100 No. No. Mach.|Per 100 Per 100
900723 19 1 16 | 19.00 | 901550 |3,9,27,
900760 5 6 1/2 .35 30,38,43| 38 9 4.20
900761 | 5,13,14 901552 | 9,25,27,
31,37,3§ 41,44 9 7 5.50
43,44 101 2 .45 || 901554 |19,33.37| 9 6 4,20
900763 | 5,10,13, 901560 |9,17,23,
23,27,29, 27,33,37| 31 13 6.00
30,33,37| 109 2 1.00 || 901562 3,21 4 18 8.40
900765 | 3,5,9,13, 901563 19,29 10 18 8.40
27,30, 33, 001564 5,13 2 9 6.00
37,38,43| 104 4 | 1.50 [| 901568 |3,14,21,
900767 | 9,27,33, 43 11 20 9.00
37,43 36 9 2.60 || 901570 21 2 R0 12.00
900768 | 3,14,21, 901576 |3,7,9,
43 R0 11 4.25 13,23,
900769 | 3,9,13, 35,43 3 29 | 13.00
R3, 34,35, 901578 43 1 24 | 17.00
37,43 39 12 | 6.00 f| 901580 |5,10,13,
900835 43 2 8 | 2.65 29,30,
900919 29,30 4 19 5.30 33,34,37| 11 19 13.00
900920 27,30 5 21 5.60 | 901594 9 2] 59 32.00
900922 10 5 21 5.€0 || 901595 5 1 59 32.00
900923 29,30 | 10 23 | 5.95 || 901596 3,17 6 41 | 24.00
900998 38 2 38 9.50 || 901610 17,19 5 88 54.00
901000 R7 6 38 9.50 f| 902156 | 7,13,23,
90100% 27 2 42 9.90 29,30,
901003 30,43 7 46 | 10.30 39,41,44| 93 1/2 .15
901010 3 1 66 | 12.40 j 902158 | 23,29,
901015 R7 6 75 | 13.25 37,44 7 b} .R0
901017 27 6 79 | 13.65 || sor192 |3,21,25,
901020 9. 27 4 88 | 14.50 27,29,
901042 9 4 56 | 1R.35 41,44 15 3 .35
901043 37 2 61 | 12.90 || 902194 38,41 3 3 .40
901044 |9,17,27 | 12 62 | 12.90 | 902195 9,19 11 1 .45
901047 23 5 74 | 14.00 || 902196 43 i § 4 .65
901054 33 4 111 | 16.70 || 902197 3 2 4 .55
901057 9 2 117 | 17.25 || 902213 21 R 4 .85
901062 R7 2 129 | 18.85 | 902214 5 1 5 1.00
901084 43 3 91 | 19.60 || 902216 9 1 5 1.10
9011R5 43 1 190 | 34.85 || 902231 3 1l 6 1.45
9011%8 3 i 204 | 35.80 || s02z48 9 2 8 .10
901138 23 2 282 | 41.55 || 902249 |[17,19,27 7 9 2.25
901R85 13 8 139 | 2B.15 |l 902422 13,33 24 44 8.25
901301 43 4 7 2.85 || 902450 29 L 8 1.85
901311 25 20 29 |12.10 || 903001 |13,23,38 4 'S 3.00
901513 25 4 33 |12.90 |l 903002 |5,10,23,
901372 44 2 13 2.90 R9 7 3 3.00
901390 44 2 11 | 2.40 || 903005 |5,13,33,
901516 44 2 4 .80 37 g 9 6.00
901518 43,44 | 10 2 1.30 | 903103 44 p g 1 .15
901534 | 10,27, 903104 23 1 4 RS
29,30 R4 5 2.50 | 903105 41 1 8 .45
901535 37 2 5 2.50 | 903106 R1 2 9 1.00
901536 |R3,29,44 5 4 3.10 |f 903107 41,43 2 18 2.07
901538 19 1 4 2.50 j 903108 5 11 28 3.08
901548 25 R4 15 2.80

50




Supplement to TM5-1036 Technical Manual for Adams Model 104 Grader covering
changes and additions necessary to adapt the TM5-1036 Manual for use with
Adams Model 104-5 Graders furnished Corps of Engineers on purchase order
No. 20-1046 (Former No. CI-1923) Manufacturers serial Nos. 1350 to 1407, Incl

.

STEERABLE TONGUE HITCH

Parts used on 104 Corresponding parts
Grader as shown on used on 104-5 Grader
pages 2 and 3 illustrated below
Ref. Part No. Ref. Part No.
No. No. Used Description No. No. Used
13 1856 1 Tongue yoke 3 2274 3
14 551409 1 Drilled pin 2 152278 E
15 1855 1 Tongue eye 3 1896 1
16 551406 1 Tongue pin 4 351127 1
17 KP759 1 Shear socket 5 351126 1
18 KP760 i ! Shear pin 6 Same as 104
: 7 152379 2
19 DP942 2 Special bolt {8 152280 1
R3 330225 1 Pull pipe Not illustrated 330447 i
None used Lunette 9 22175 1
None used Lunette lock bracket 10 2276 i 2
None used Swivel lock 11 152382 i
None used Swivel lock nut i e 152383 1
None used Lunette plunger 13 1523584 1
None used Lunette pin 14 42443C 1
None used Lunette spring 15 425088 1
1 None used Lunette compression spring 16 5P1455 1
None used Lunette ball 17 5P1456 s
3 4 0 15

L 1
T

pﬂ"w

- ——
(<]




O Added parts used only on the Model 104-S

Q"'/ Description No. Used

BLADE CARRYING BRACKETS
(Attached to rear axle)

330445 R.H. blade carrying bracket 1
330446 L.H. blade carrying bracket 2k
901000 Hex head machine bolt 5/8" x 2" N.C. 6
901550 Hex nut 5/8" N.C, 6
900765 Lock washer 5/8" 12
. 152388 Blade stop block (for above brackets) 2
901044 Hex head machine bolt 3/4" x 2-1/2" N.C. 2
901560 Hex nut 3/4" N.C. 2
900767 Lock washer 3/4" g
903106 Cut washer 3/4" 2
WHEEL L ]
(Attached to rear of main frame)
530423 Hand wheel lock 2
JPRG3S Hand wheel lock spring 2
903104 Cut washer 1/2" 2
902158 Cotter pin 1/8" x 1-1/4" 2
351061 Block for attaching hand wheel locks R
(Welded to main frame)
LOADING LOOPS
(Welded to main frame)
152408 Loading loop (front) 2
351139 Loading loop (rear) 2

Prices and weights of parts not shown in the TM5-1036 Manual

Unit Unit Unit Unit
Part Net Weight Part Net Weight
No. Price Lbs. No, Price Lbs,
1896 4,13 10 330445 6.60 20
2274 14.36 8 330446 6.60 20
2275 17.11 15 330447 18.62 123
2276 9.76 25 351061 .50 1/4
152278 1.10 3 351126 4.81 24
152379 .60 2 351127 4.95 7
152380 .58 i 351139 16 3
152382 5.78 4 424430 1.07 4
152383 3.19 T 425088 .30 1/16
152384 1.10 1 JPR93 .14 1/8
152388 .55 1 5P1455 .19 1/8
152408 1:76 3 5P1456 .03 1/8
330423 1.51 2

¥ U. 5. GOVERNMENT PRINTING OFFICE : 1547 0—748201



